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DIRECTIONS OF TEST

1. This station carries out test task according to the national regulation of

verifications which can be traced to National Primary Standards and BIPM.

2. The test report merely corresponds to the test sample. It is not permitted to copy

extracts of these test result without the written permission of the test laboratory.

3. If there is any objection concerning the test, the client should inform the

laboratory within 15 days from the date of receiving the test report.
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1. TEST RESULT SUMMARY
Section B of FCC Part 15.247:2009
Standard Item Limit / Severity Result
Antenna Requirement §15.203 PASS
Conducted Emissions §15.207 (a) PASS
Spurious Emissions at §15.247(d) PASS
Antenna Port ’
Restricted Bands §15.205 PASS
FCC Part 15,Subpart C Spurious Emissions §15.209, §15.205, PASS
(15.247) p 1§15.247(d)
6 dB Bandwidth §15.247 (a)(2) PASS
Max1murP{10Iv’Veéark Output §15.247(b)(3) PASS
100kHz Bandwidth of
Frequency Band Edge §15.247(d) PASS
Power Spectral Density §15.247(e) PASS

FCCID R2U66ANWNWR



Report No.: EM201200596-1

2.1 APPLICANT

Name:
Address:

Name:
Address:

Equipment:
Model No.:
Adding Model
Trade Name:
Power Supply:
Frequency Range

Channel:
Antenna gain:
Type of emission
Modulation type
Note:

Application No.: ZJ00022277 Page 5 of 136

2. GENERAL DESCRIPTION OF EUT

Hunan Ocean Wing Ecommerce Limited Company

Room 2301, Best-one Metro Building, No.359 Furong Middle Road, Yuhua
District, Changsha, Hunan

2.2 MANUFACTURER

Shenzhen Gongjin Electronics Co., Ltd

B116,B118,A211-A213,B201-B213,A311-A313,B411-413,BF08-09 Nanshan
Medical Instrument Industry Park,1019# Nanhai Road,Nanshan
District,Shenzhen,Guangdong,518067,P.R.China

2.3 BASIC DESCRIPTION OF EQUIPMENT UNDER TEST

Compact WI-FI Repeater

66 ANWNWR

/

ANKER

PLC power AC 120V,60Hz

2412MHz~2462MHz: 802.11b; 802.11g; 802.11n(HT20)
2422MHz~2452 MHz: 802.11n(HT40)

Channel with SMHz step

1.6 dBi
WIFI

1.8dBi

DSSS 802.11b OFDM 802.11g/HT20/HT40
/

FCCID R2U66ANWNWR
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3. LABORATORY AND ACCREDITATIONS

3.1 LABORATORY

The tests and measurements refer to this report were performed by Guangzhou GRG Metrology and
Test CO., LTD.

Add. : 163 Pingyun Rd, West of Huangpu Ave, Guangzhou, 510656, P. R. China
Telephone: +86-20-38699959, 38699960, 38699961

Fax : +86-20-38695185

3.2 ACCREDITATIONS

Our laboratories are accredited and approved by the following approval agencies according to
ISO/IEC 17025.

USA FCC Listed Lab (No. 688188)
China CNAS No.L0446
China DILAC (No.DL175)
Canada Registration No.:8355A-1

3.3 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT as specified in CISPR 16-4-2:

Measurement Frequency Uncertainty
30MHz 1000MHz 4.2dB
Horizontal 124
Radiated 1GHz 26.5GHz .2dB
Emission 30MHz 1000MHz 4.4dB
Vertical
1GHz 26.5GHz 4.4dB
Conducted Emission 9kHz 30MHz 3.1dB

This uncertainty represents an expanded uncertainty factor of k=2.

FCCID R2U66ANWNWR
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3.4 LIST OF USED TEST EQUIPMENT AT GRGT

Name of Equipment Manufacturer Model Serial Number | Calibration Due

Conducted Emissions

EMI Receiver R&S ESU40 100529 2013-02-04
LISN SCHWARZBECK NSLK 8127 (8127450 2013-08-06
Spurious Emissions at Antenna Port

Receiver | R&S | ESU40 | 100106 | 2013-02-04
Restricted Bands

Receiver R&S ESU40 100106 2013-02-04

Spurious Emissions

Receiver R&S ESU40 100106 2013-02-04
Signal Generator R&S SMLO03 103002 2012-11-14
Bicomeal Log-periodic| g | INDGREN 3142C 00075971 |2014-05-26
Horn antenna SCHWARZBECK BBHA9120D | D752 2013-10-14
6 dB Bandwidth

Receiver R&S ESU40 100106 2013-02-04

Maximum Peak Output Power

Receiver R&S ESU40 100106 2013-02-04
100kHz Bandwidth of Frequency Band Edge

Receiver R&S ESU40 100106 2013-02-04
Power Spectral Density

Receiver R&S ESU40 100106 2013-02-04

NOTE: The calibration interval of the above test instruments is 12 months.

FCCID R2U66ANWNWR
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4. ANTENNA REQUIREMENT

The EUT has two antennas. The antenna is PCB antenna.
The gain of antenna 0 is 1.6dBi and the gain of antenna 1 is 1.8dBi .which accordance 15.203.is
considered sufficient to comply with the provisions of this section

Antenna 0

Antenna 1

FCCID R2U66ANWNWR
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5. CONDUCTED EMISSION MEASUREMENT

5.1 LIMITS
Frequency range _ Limits (dBuV)
Quasi-peak Average
150kHz  0.5MHz 66 56 56 46
0.5MHz 5 MHz 56 16
5MHz 30 MHz 60 <

NOTE: (1) The lower limit shall apply at the transition frequencies.
(2) The limit decreases in line with the logarithm of the frequency in the range of 150 kHz to 0.5MHz.

5.2 TEST PROCEDURES

Procedure of Preliminary Test

Test procedures follow ANSI C63.4:2009.

For measurement of the disturbance voltage the equipment under test (EUT) is connected to
the power supply mains and any other extended network via one or more artificial network(s).
An EUT, whether intended to be grounded or not, and which is to be used on a table is
configured as follows:

— Either the bottom or the rear of the EUT shall be at a controlled distance of 40 cm from a
reference ground plane. This ground plane is normally the wall or floor of a shielded room. It
may also be a grounded metal plane of at least 2 m by 2 m. This is physically accomplished as
follows:

1) place the EUT on a table of non-conducting material which is at least 80 cm high. Place the
EUT so that it is 40 cm from the wall of the shielded room, or

2) place the EUT on a table of non-conducting material which is 40 cm high so that the
bottom of the EUT is 40 cm above the ground plane;

— All other conductive surfaces of the EUT shall be at least 80 cm from the reference ground
plane;

— The EUT are placed on the floor that one side of the housings is 40 cm from the vertical
reference ground plane and other metallic parts;

— Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded
back and forth forming a bundle 30 cm to 40 cm long, hanging approximately in the middle
between the ground plane and the table.

— TI/O cables that are connected to a peripheral shall be bundled in the centre. The end of the
cable may be terminated if required using correct terminating impedance. The total length
shall not exceed 1 m.

The test mode(s) described in Item 2.4 were scanned during the preliminary test. After the
preliminary scan, we found the test mode described in Item 2.4 producing the highest
emission level. The EUT configuration and cable configuration of the above highest emission
levels were recorded for reference of the final test.

Procedure of Final Test

EUT and support equipment were set up on the test bench as per the configuration with
highest emission level in the preliminary test. A scan was taken on both power lines,

FCCID R2U66ANWNWR
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recording at least the six highest emissions. Emission frequency and amplitude were recorded
into a computer in which correction factors were used to calculate the emission level and
compare reading to the applicable limit. The test data of the worst-case condition(s) was

recorded.
5.3 TEST SETUP
RECEIVER
DV
| £
EUT | LISN = o
/ | — 28 - j
0.8m v / A0
Ly
D
GRP 0.8m 47
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5.4 TEST RESULTS

Application No.: ZJ00022277

Page 11 of 136

Project No.: 2300022277 Probe: L1
Standard: (CE)FCC PART 15classB_QP Power Source: AC 120V/60Hz
Test item: Conduction Test Date: 2012-10-08
Temp./Hum.(%RH): 25/57%RH Time: 8:19:23
EUT: Compact WI-FI Repeater
Model: 66ANWNWR Test Result: Pass
Note:

80.0 dBuv

Limit1: —_—
limit2: —_—
\ I
|
1
0% ; ! "
p 4
2 peak
i o g |
I l Nﬂ AVEG
i
0.0
0.150 0.5 [MHz) 5 30.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)

1 0.1620 39.31 1.79 41.10 65.36 -24.26 QP
2 0.1620 27.81 1.79 29.60 55.36 -25.76 AVG
3 0.2060 40.20 1.00 41.20 63.36 -22.16 QP
4 0.2060 29.50 1.00 30.50 53.36 -22.86 AVG
5 0.3940 48.46 0.74 49.20 57.98 -8.78 QP
6 0.3940 38.56 0.74 39.30 47.98 -8.68 AVG
7 0.7300 39.79 041 40.20 56.00 -15.80 QP
8 0.7300 28.99 041 29.40 46.00 -16.60 AVG
9 1.2460 36.00 0.50 36.50 56.00 -19.50 QP
10 1.2460 25.50 0.50 26.00 46.00 -20.00 AVG
11 1.6460 36.13 0.57 36.70 56.00 -19.30 QP
12 1.6460 26.03 0.57 26.60 46.00 -19.40 AVG

FCCID R2U66ANWNWR
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Application No.: ZJ00022277

Page 12 of 136

Project No.: 7300022277 Probe: N
Standard: (CE)FCC PART 15class B_QP Power Source: AC 120V/60Hz
Test item: Conduction Test Date: 2012-10-08
Temp./Hum.(%RH): 25/57%RH Time: 8:19:23
EUT: Compact WI-FI Repeater
Model: 66ANWNWR Test Result: Pass
Note:

80.0 dBu¥

Limit1: —_—
limit2:
40
g
y F peak
W i AVG
0.0
0.150 0.5 (MHz) 5 30.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)

1 0.2060 40.20 1.00 41.20 63.36 -22.16 QP
2 0.2060 26.80 1.00 27.80 53.36 -25.56 AVG
3 0.2980 41.69 0.91 42.60 60.30 -17.70 QpP
4 0.2980 27.39 0.91 28.30 50.30 -22.00 AVG
5 0.3940 48.86 0.74 49.60 57.98 -8.38 QP
6 0.3940 34.36 0.74 35.10 47.98 -12.88 AVG
7 0.7220 40.79 0.41 41.20 56.00 -14.80 QP
8 0.7220 26.69 0.41 27.10 46.00 -18.90 AVG
9 0.8020 37.79 041 38.20 56.00 -17.80 QP
10 0.8020 24.69 0.41 25.10 46.00 -20.90 AVG
11 1.1260 37.78 0.52 38.30 56.00 -17.70 QP
12 1.1260 24.48 0.52 25.00 46.00 -21.00 AVG

FCCID R2U66ANWNWR
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6. RADIATED ELECTROMAGNETIC DISTURBANCE

6.1 LIMITS
Frequency (MHz) Quasi-peak(dBuVv/m)
30 ~ 88 40
88~216 435
216 ~ 960 46
Above 960 54
NOTE: (1) The lower limit shall apply at the transition frequencies.
Frequency (GHz) Quasi-peak(dBuVv/m)
1~26.5 74
1~26.5 54
6.2 TEST PROCEDURES

Test procedures follow ANSI C63.4:2009.
Procedure of Preliminary Test

Radiated emission tests shall be made with the receive or transmit antenna located at a
horizontal distance of 3 m plus half of the maximum width of the EUT being tested, measured
from the centre of the EUT. The tests shall be performed with the equipment configured as
closely as possible to its typical, practical operation. Unless stated otherwise, cables and
wiring shall be as specified by the manufacturer and the equipment shall be in its housing (or
cabinet) with all covers and access panels in place. Any deviation from normal EUT operating
conditions shall be included in the test report.

The EUT (on a non-conductive support structure, where applicable) shall be placed on a
remotely operated turntable, to allow the EUT to be rotated. The height of the EUT above the
ground plane shall be according to the following requirements.

* Table-top equipment is placed on a non-conductive set-up table with height 0,8 m + 0,01 m,
ANSI C63.4 specifies the method to determine the impact of the non-conductive set-up table
on test results.

* Floor-standing equipment is placed on a non-conductive support, as specified in the
applicable product standard. If there are no EUT height placement requirements in the
product standard, the EUT shall be placed on a non-conductive support at a height of 5 cm to
15 cm above the ground plane.

Interface cables, loads, and devices should be connected to at least one of each type of the
interface ports of the EUT and, where practical, each cable shall be terminated in a device
typical for its actual use. Where there are multiple interface ports of the same type, a typical
number of these devices shall be connected to devices or loads. It is sufficient to connect only
one of the loads, provided that it can be shown, for example by preliminary testing, that the
connection of further ports would not significantly increase the level of disturbance (that is,
more than 2 dB) or significantly degrade the immunity level.

The test mode(s) described in Item 2.4 were scanned during the preliminary test. After the
preliminary scan, we found the test mode described in Item 2.4 producing the highest
emission level. The EUT and cable configuration, antenna position, polarization and turntable
position of the above highest emission level were recorded for the final test.

FCCID R2U66ANWNWR
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Procedure of Final Test

EUT and support equipment were set up on the turntable as per the configuration with highest
emission level in the preliminary test. The Analyzer / Receiver scanned from 30MHz to
1000MHz. Emissions were scanned and measured rotating the EUT to 360 degrees, varying
cable placement and positioning the antenna 1 to 4 meters above the ground plane, in both the
vertical and the horizontal polarization, to maximize the emission reading level. Record at
least six highest emissions. Emission frequency, amplitude, antenna position, polarization
and turntable position were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit and only QP reading
is presented. The test data of the worst-case condition(s) was recorded.

Procedure of Final Test

EUT and support equipment were set up on the test bench as per the configuration with
highest emission level in the preliminary test. A scan was taken on both power lines,
recording at least the six highest emissions. Emission frequency and amplitude were recorded
into a computer in which correction factors were used to calculate the emission level and
compare reading to the applicable limit. The test data of the worst-case condition(s) was
recorded.

6.3 TEST SETUP

Turntable im

\ FUT |

Test
Eecever

0.8m

/

Figure 1. 9KHz to 30MH?z radiated emissions test configuration

Ground Plane Coamial Cable
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EUT

E Antenna Tower
: Search
o 3m gdaaaa-a
v | // Antenna
4m /
RF Test
"?‘ —_ q Receiver
] P : | i e | \
: LV
Turn {)_;m I Im \
| : i |:| (6] =]

44

: L I ]
VSIS P rorordydd

Ground Plane

Figure 2. 30MHz to 1GHz radiated emissions test configuration

Antenna Tower
i 3m ..::.. L — Horn Antenna
EUT v
!' 4m Spectrum
: j\ Analye
‘ o H N
¥ LV ' =)
Turn 0.8m i Im \
Table -
Ao A Mmmﬂ1£;§§
1 | ]

Figure 3. Above 1GHz radiated emissions test configuration
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6.4 TEST RESULTS

Application No.: ZJ00022277

Page 16 of 136

Project No.: 2300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:15:32
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66ANWNWR Test Result: Pass
Note: 802.11B 2412
80.0 dBuV/m
Limit1: —_—
Margin:
|
0 . A
2 4
6
1
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 GO0 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 77.1129 18.07 8.30 26.37 40.00 -13.63 QP
2 147.9879 23.42 9.94 33.36 43.50 -10.14 QP
3 226.8324 22.94 12.81 35.75 46.00 -10.25 QP
4 256.6826 24.95 13.85 38.80 46.00 -7.20 QP
5 305.5288 19.88 15.38 35.26 46.00 -10.74 QP
6 423.2548 12.44 18.34 30.78 46.00 -15.22 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2022.306 41.71 14.19 55.90 74.00 -18.10 peak
2 2022.306 33.60 14.19 47.79 54.00 -6.21 AVG
3 2511.279 36.40 17.10 53.50 74.00 -20.50 peak
4 2511.279 20.50 17.10 37.60 54.00 -16.40 AVG
5 12826.912 30.28 27.61 57.89 74.00 -16.11 peak
6 12826.912 11.79 27.61 39.40 54.00 -14.60 AVG
7 17591.230 30.98 35.62 66.60 74.00 -7.40 peak
8 17591.230 13.48 35.62 49.10 54.00 -4.90 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 8:56:09
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11B 2412
800 dBuV/m
Limit1: —_—
Margin:
|
40 y > | 4
b
0.0
30.000 40 K0 G0 70 80 (MHz] 300 400 500 G600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 26.34 9.68 36.02 40.00 -3.98 QP
2 60.2205 28.17 8.01 36.18 40.00 -3.82 QP
3 104.4515 19.76 9.77 29.53 43.50 -13.97 QP
4 145.5140 26.80 9.70 36.50 43.50 -7.00 QP
5 219.3118 16.62 12.45 29.07 46.00 -16.93 QP
6 500.9763 11.45 19.79 31.24 46.00 -14.76 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1594.497 41.16 12.14 53.30 74.00 -20.70 peak
2 1594.497 35.20 12.14 47.34 54.00 -6.66 AVG
3 2022.306 30.61 14.19 44.80 74.00 -29.20 peak
4 2022.306 22.40 14.19 36.59 54.00 -17.41 AVG
5 12826.912 29.54 27.61 57.15 74.00 -16.85 peak
6 12826.912 11.79 27.61 39.40 54.00 -14.60 AVG
7 16801.328 30.78 34.94 65.72 74.00 -8.28 peak
8 16801.328 12.96 34.94 47.90 54.00 -6.10 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 8:42:02
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11B 2437
800 dBuV¥/m
Limit1: —_—
Margin:
|
40
0.0
30.000 40 50 B0 70 80 (MHz) 300 400 500 G600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 143.0814 24.75 9.47 34.22 43.50 -9.28 QP
2 147.9879 24.33 9.94 34.27 43.50 -9.23 QP
3 156.5422 20.30 10.50 30.80 43.50 -12.70 QP
4 205.0104 21.94 11.66 33.60 43.50 -9.90 QP
5 263.9970 20.18 14.02 34.20 46.00 -11.80 QP
6 411.5279 11.72 18.28 30.00 46.00 -16.00 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 42.75 13.58 56.33 74.00 -17.67 peak
2 1864.982 22.11 13.58 35.69 54.00 -18.31 AVG
3 2560.387 41.78 17.64 59.42 74.00 -14.58 peak
4 2560.387 19.77 17.64 3741 54.00 -16.59 AVG
5 12546.148 29.15 28.02 57.17 74.00 -16.83 peak
6 12546.148 10.38 28.02 38.40 54.00 -15.60 AVG
7 16849.641 31.25 35.14 66.39 74.00 -7.61 peak
8 16849.641 14.56 35.14 49.70 54.00 -4.30 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277

Page 19 of 136

Project No.: 27300022277 FCC RSE Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 22/51%RH Time: 8:52:12
EUT: AP Router Distance: 3m
Model: Test Result: Pass
Note: 802.11B 2437
800 dBuV/m
Limit1: —_—
M argin:
|
40 1 2 4
W 3 < 3
0.0
30.000 40 K0 G0 70 80 (MHz] 300 400 500 G600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 27.22 9.68 36.90 40.00 -3.10 QP
2 60.2205 29.19 8.01 37.20 40.00 -2.80 QP
3 106.8259 22.83 9.66 32.49 43.50 -11.01 QP
4 143.0814 27.83 9.47 37.30 43.50 -6.20 QP
5 205.0104 22.28 11.66 33.94 43.50 -9.56 QP
6 500.9763 12.62 19.79 32.41 46.00 -13.59 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 41.90 13.58 55.48 74.00 -18.52 peak
2 1864.982 19.92 13.58 33.50 54.00 -20.50 AVG
3 2022.306 40.29 14.19 54.48 74.00 -19.52 peak
4 2022.306 21.71 14.19 35.90 54.00 -18.10 AVG
5 13546.148 29.15 29.02 58.17 74.00 -15.83 peak
6 13546.148 10.38 29.02 39.40 54.00 -14.60 AVG
7 16849.641 31.25 35.14 66.39 74.00 -7.61 peak
8 16849.641 14.56 35.14 49.70 54.00 -4.30 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1 Application No.: ZJ00022277 Page 20 of 136
Project No.: ZJ00022277 FCC RSE Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 22/51%RH Time: 9:16:41
EUT: AP Router Distance: 3m
Model: Test Result: Pass
Note: 802.11B 2462
800 dBuV/m
Limit1: —_—
Margin:
|
40
2 3 4 5
X 6
! V'
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 147.9879 19.79 9.94 29.73 43.50 -13.77 QP
2 208.4958 23.34 11.86 35.20 43.50 -8.30 QP
3 219.3118 22.27 12.45 34.72 46.00 -11.28 QP
4 253.8139 21.14 13.77 3491 46.00 -11.09 QP
5 305.5288 18.54 15.38 33.92 46.00 -12.08 QP
6 500.9763 11.04 19.79 30.83 46.00 -15.17 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1594.496 43.06 12.14 55.20 74.00 -18.80 peak
2 1594.496 19.96 12.14 32.10 54.00 -21.90 AVG
3 2022.306 38.81 14.19 53.00 74.00 -21.00 peak
4 2022.306 17.01 14.19 31.20 54.00 -22.80 AVG
5 13546.148 29.50 29.02 58.52 74.00 -15.48 peak
6 13546.148 11.18 29.02 40.20 54.00 -13.80 AVG
7 16801.328 30.02 34.94 64.96 74.00 -9.04 peak
8 16801.328 12.26 34.94 47.20 54.00 -6.80 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277
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Project No.: 2300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 8:57:14
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2462
800 dBuV/m
Limit1: —
Margin:
|
40 : > :. -
0.0
30.000 40 K0 G0 70 B0 (MHz] 300 400 500 GO0 700  1000.000
No. Freqguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 24.96 9.68 34.64 40.00 -5.36 QP
2 60.2205 28.18 8.01 36.19 40.00 -3.81 QP
3 106.8259 18.27 9.66 27.93 43.50 -15.57 QP
4 143.0814 27.97 9.47 37.44 43.50 -6.06 QP
5 206.1657 16.62 11.72 28.34 43.50 -15.16 QP
6 924.3423 7.82 26.08 33.90 46.00 -12.10 QP
Emission above 1GHz:
0. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1594.497 42.16 12.14 54.30 74.00 -19.70 peak
2 1594.497 20.76 12.14 32.90 54.00 -21.10 AVG
3 2022.306 40.16 14.19 54.35 74.00 -19.65 peak
4 2022.306 18.11 14.19 32.30 54.00 -21.70 AVG
5 13546.148 30.21 29.02 59.23 74.00 -14.77 peak
6 13546.148 11.48 29.02 40.50 54.00 -13.50 AVG
7 16801.328 30.65 34.94 65.59 74.00 -8.41 peak
8 16801.328 13.36 34.94 48.30 54.00 -5.70 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1 Application No.: ZJ00022277 Page 22 of 136
Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:14:40
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2412
80.0 dBu¥/m
Limit1: —_—
M argin:

40

sy

0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 G&00 70O 1000000
No. Freqguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 77.1129 17.20 8.30 25.50 40.00 -14.50 QP
2 153.0627 23.37 10.32 33.69 43.50 -9.81 QP

3 226.8324 23.04 12.81 35.85 46.00 -10.15 QP
4 256.6826 21.13 13.85 34.98 46.00 -11.02 QP

5 305.5288 19.66 15.38 35.04 46.00 -10.96 QP
6 423.2548 10.53 18.34 28.87 46.00 -17.13 QP

Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 1769.033 43.66 13.16 56.82 74.00 -17.18 peak
2 1769.033 25.76 13.16 38.92 74.00 -35.08 AVG
3 2515.704 37.83 17.14 54.97 74.00 -19.03 peak
4 2515.704 20.81 17.14 37.95 74.00 -36.05 AVG
5 13507.307 30.85 28.94 59.79 74.00 -14.21 peak
6 13507.307 12.36 28.94 41.30 54.00 -12.70 AVG
7 16801.328 29.93 34.94 64.87 74.00 -9.13 peak
8 16801.328 12.66 34.94 47.60 54.00 -6.40 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277

Page 23 of 136

Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 8:59:42
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2412
80.0 dBuV/m
Limit1: —_—
Margin:
|
40 ; 5 ;!
3 6
i :
0.0
30.000 40 50 GO 70 @0 [MHz) 300 400 500 600 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 26.65 9.68 36.33 40.00 -3.67 QP
2 60.2205 28.49 8.01 36.50 40.00 -3.50 QP
3 106.8259 22.75 9.66 32.41 43.50 -11.09 QP
4 143.0814 28.34 9.47 37.81 43.50 -5.69 QP
5 206.1657 18.09 11.72 29.81 43.50 -13.69 QP
6 500.9763 12.75 19.79 32.54 46.00 -13.46 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1765.921 41.81 13.14 54.95 74.00 -19.05 peak
2 1765.921 30.84 13.14 43.98 54.00 -10.02 AVG
3 2022.306 42.84 14.19 57.03 74.00 -16.97 peak
4 2022.306 31.56 14.19 45.75 54.00 -8.25 AVG
5 13546.148 29.66 29.02 58.68 74.00 -15.32 peak
6 13546.148 11.18 29.02 40.20 54.00 -13.80 AVG
7 16753.154 30.50 34.75 65.25 74.00 -8.75 peak
8 16753.154 12.05 34.75 46.80 54.00 -7.20 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1 Application No.: ZJ00022277 Page 24 of 136
Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:13:53
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2437
80.0 dBu¥/m
Limit1: —_—
Margin:
|
40 3
T 2 ; 6
’ T L >w‘m
0.0
30.000 40 50 60 70 20 (MHz) 300 400 500 600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 147.9879 23.54 9.94 33.48 43.50 -10.02 QP
2 160.1008 2291 10.69 33.60 43.50 -9.90 QP
3 223.0404 23.38 12.65 36.03 46.00 -9.97 QP
4 263.9970 21.39 14.02 3541 46.00 -10.59 QP
5 428.0385 12.84 18.40 31.24 46.00 -14.76 QP
6 864.0656 7.51 25.39 32.90 46.00 -13.10 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 42.30 13.58 55.88 74.00 -18.12 peak
2 1864.982 20.62 13.58 34.20 54.00 -19.80 AVG
3 2520.137 36.60 17.19 53.79 74.00 -20.21 peak
4 2520.137 15.71 17.19 32.90 54.00 -21.10 AVG
5 12790.133 30.58 2747 58.05 74.00 -15.95 peak
6 12790.133 13.23 2747 40.70 54.00 -13.30 AVG
7 17845.610 29.76 35.96 65.72 74.00 -8.28 peak
8 17845.610 13.14 35.96 49.10 54.00 -4.90 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277

Page 25 of 136

Project No.: 2300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:00:39
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2437
800 dBuV/m
Limit1: —
M argin:
I
40 3
7 2 4 5 6
0.0
30.000 40 50 B0 70 B0 (MHz] 300 400 500 GO0 700  1000.000
No. Freqguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 27.16 9.68 36.84 40.00 -3.16 QP
2 106.8259 23.20 9.66 32.86 43.50 -10.64 QP
3 143.0814 28.33 9.47 37.80 43.50 -5.70 QP
4 212.0406 20.19 12.05 32.24 43.50 -11.26 QP
5 457.8983 12.78 19.27 32.05 46.00 -13.95 QP
6 500.9762 12.54 19.79 32.33 46.00 -13.67 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuVv/m) Factor(dB/m) (dBuV/m) (dBuVv/m) (dB)
1 1864.982 41.15 13.58 54.73 74.00 -19.27 peak
2 1864.982 22.52 13.58 36.10 54.00 -17.90 AVG
3 2524.578 37.44 17.23 54.67 74.00 -19.33 peak
4 2524.578 16.68 17.23 3391 54.00 -20.09 AVG
5 13702.631 28.15 29.40 57.55 74.00 -16.45 peak
6 13702.631 9.50 29.40 38.90 54.00 -15.10 AVG
7 16849.641 30.93 35.14 66.07 74.00 -7.93 peak
8 16849.641 13.96 35.14 49.10 54.00 -4.90 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277

Page 26 of 136

Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:13:03
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 g 2462
800 dBuV¥/m
Limit1: —_—
Margin:
|
40 2
i 2y g . 6
W
0.0
30.000 40 50 B0 70 80 (MHz) 300 400 500 G600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 147.9879 24.09 9.94 34.03 43.50 -9.47 QP
2 219.3118 22.94 12.45 35.39 46.00 -10.61 QP
3 266.9808 22.74 14.08 36.82 46.00 -9.18 QP
4 305.5288 20.48 15.38 35.86 46.00 -10.14 QP
5 411.5279 14.17 18.28 32.45 46.00 -13.55 QP
6 893.6959 7.98 26.02 34.00 46.00 -12.00 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 40.42 13.58 54.00 74.00 -20.00 peak
2 1864.982 19.92 13.58 33.50 54.00 -20.50 AVG
3 2619.665 36.92 18.37 55.29 74.00 -18.71 peak
4 2619.665 18.13 18.37 36.50 54.00 -17.50 AVG
5 9991.481 30.22 25.68 55.90 74.00 -18.10 peak
6 9991.481 11.82 25.68 37.50 54.00 -16.50 AVG
7 16849.641 29.51 35.14 64.65 74.00 -9.35 peak
8 16849.641 12.76 35.14 47.90 54.00 -6.10 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277

Page 27 of 136

Project No.: 2300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 8:58:10
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 g 2462
80.0 dBu¥/m
Limit1: —
M argin:
I
40 3 4
1 3 Ly,
3 5 E
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
No. Freqguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 25.30 9.68 34.98 40.00 -5.02 QP
2 60.2205 28.45 8.01 36.46 40.00 -3.54 QP
3 66.2572 27.35 7.78 35.13 40.00 -4.87 QP
4 143.0814 27.90 9.47 37.37 43.50 -6.13 QP
5 212.0406 19.31 12.05 31.36 43.50 -12.14 QP
6 411.5279 14.55 18.28 32.83 46.00 -13.17 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 40.54 13.58 54.12 74.00 -19.88 peak
2 1864.982 21.92 13.58 35.50 54.00 -18.50 AVG
3 2551.388 37.70 17.53 55.23 74.00 -18.77 peak
4 2551.388 18.77 17.53 36.30 54.00 -17.70 AVG
5 12826.912 29.81 27.61 57.42 74.00 -16.58 peak
6 12826.912 12.19 27.61 39.80 54.00 -14.20 AVG
7 16801.328 30.45 34.94 65.39 74.00 -8.61 peak
8 16801.328 11.76 34.94 46.70 54.00 -7.30 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1 Application No.: ZJ00022277 Page 28 of 136
Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:10:11
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2412
80.0 dBu¥/m
Limit1: —
Margin:
|
40
0.0
30.000 40 50 60 70 80 {MHz] 300 400 500 600 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuv/m) | Factor(dB/m) | (dBuVv/m) (dBuv/m) (dB)
1 147.9879 20.23 9.94 30.17 43.50 -13.33 QP
2 156.5422 20.48 10.50 30.98 43.50 -12.52 QP
3 205.0104 25.58 11.66 37.24 43.50 -6.26 QP
4 249.5708 16.98 13.66 30.64 46.00 -15.36 QP
5 423.2548 10.03 18.34 28.37 46.00 -17.63 QP
6 713.7882 7.89 24.25 32.14 46.00 -13.86 QP
Emission above 1GHz:
1 1868.268 4423 13.59 57.82 74.00 -16.18 peak
2 1868.268 25.31 13.59 38.90 54.00 -15.10 AVG
3 2511.279 39.16 17.10 56.26 74.00 -17.74 peak
4 2511.279 20.30 17.10 37.40 54.00 -16.60 AVG
5 12826.912 30.61 27.61 58.22 74.00 -15.78 peak
6 12826.912 11.59 27.61 39.20 54.00 -14.80 AVG
7 16801.328 30.13 34.94 65.07 74.00 -8.93 peak
8 16801.328 14.16 34.94 49.10 54.00 -4.90 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1

Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:01:35
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2412
80.0 dBu¥/m
Limit1: —_
Margin: —
| I
40 :’ > 4 |
- \ﬁ} | 3 5 6
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 27.18 9.68 36.86 40.00 -3.14 QP
2 60.2205 27.66 8.01 35.67 40.00 -4.33 QP
3 106.8259 23.30 9.66 32.96 43.50 -10.54 QP
4 143.0814 28.28 9.47 37.75 43.50 -5.75 QP
5 205.0104 20.70 11.66 32.36 43.50 -11.14 QP
6 500.9763 11.92 19.79 31.71 46.00 -14.29 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1868.268 44.23 13.59 57.82 74.00 -16.18 peak
2 1868.268 25.31 13.59 38.90 54.00 -15.10 AVG
3 2510.265 37.16 17.10 54.26 74.00 -19.74 peak
4 2510.265 22.30 17.10 39.40 54.00 -14.60 AVG
5 13507.307 30.62 28.94 59.56 74.00 -14.44 peak
6 13507.307 12.66 28.94 41.60 54.00 -12.40 AVG
7 16801.328 31.76 34.94 66.70 74.00 -7.30 peak
8 16801.328 13.16 34.94 48.10 54.00 -5.90 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:11:05
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66ANWNWR Test Result: Pass
Note: 802.11 n20 2437
800 dBuV/m
Limit1: —
Margin:
|
40 3
Ta
2 5 [
1
0.0
30.000 40 50 60 70 80 (MHz] 300 400 500 600 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuVv/m) (dBuV/m) (dB)
1 77.1129 15.05 8.30 23.35 40.00 -16.65 QP
2 151.3521 19.26 10.22 29.48 43.50 -14.02 QP
3 208.4958 25.41 11.86 37.27 43.50 -6.23 QP
4 219.3118 20.48 12.45 32.93 46.00 -13.07 QP
5 308.9820 13.19 15.58 28.77 46.00 -17.23 QP
6 500.9763 9.79 19.79 29.58 46.00 -16.42 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuVv/m) Factor(dB/m) (dBuVv/m) (dBuV/m) (dB)
1 1864.982 41.70 13.58 55.28 74.00 -18.72 peak
2 1864.982 22.52 13.58 36.10 54.00 -17.90 AVG
3 2937.283 39.28 22.94 62.22 74.00 -11.78 peak
4 2937.283 19.96 22.94 42.90 54.00 -11.10 AVG
5 13429.960 28.52 28.83 57.35 74.00 -16.65 peak
6 13429.960 10.27 28.83 39.10 54.00 -14.90 AVG
7 16898.093 29.79 35.33 65.12 74.00 -8.88 peak
8 16898.093 10.47 35.33 45.80 54.00 -8.20 AVG
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Project No.: 2300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:02:36
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11n20 2437
800 dBuV/m
Limit1: —
M argin:
I
0 — :
>W : 5 B W
0.0
30.000 40 50 B0 70 B0 (MHz] 300 400 500 600 700  1000.000
No. Freqguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 26.77 9.68 36.45 40.00 -3.55 QP
2 60.2205 28.32 8.01 36.33 40.00 -3.67 QP
3 106.8259 22.80 9.66 32.46 43.50 -11.04 QP
4 143.0814 28.57 9.47 38.04 43.50 -5.46 QP
5 308.9820 16.38 15.58 31.96 46.00 -14.04 QP
6 463.0736 13.62 19.51 33.13 46.00 -12.87 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2564.899 42.78 17.69 60.47 74.00 -13.53 peak
2 2564.899 2491 17.69 42.60 54.00 -11.40 AVG
3 2937.283 43.06 22.94 66.00 74.00 -8.00 peak
4 2937.283 25.96 22.94 48.90 54.00 -5.10 AVG
5 12790.133 31.19 27.47 58.66 74.00 -15.34 peak
6 12790.133 12.83 27.47 40.30 54.00 -13.70 AVG
7 17440.346 29.94 35.53 65.47 74.00 -8.53 peak
8 17440.346 11.77 35.53 47.30 54.00 -6.70 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:12:07
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2462
800 dBuV/m
Limit1: —_—
Margin: —_—
I
40 |
2] =
| ] 3 4 5 &
% M o
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 143.0814 21.72 9.47 31.19 43.50 -12.31 QP
2 205.0104 23.54 11.66 35.20 43.50 -8.30 QP
3 253.8139 22.54 13.77 36.31 46.00 -9.69 QP
4 308.9820 16.98 15.58 32.56 46.00 -13.44 QP
5 411.5279 15.02 18.28 33.30 46.00 -12.70 QP
6 934.7896 7.49 26.15 33.64 46.00 -12.36 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 45.05 13.58 58.63 74.00 -15.37 peak
2 1864.982 26.62 13.58 40.20 54.00 -13.80 AVG
3 2022.306 41.96 14.19 56.15 74.00 -17.85 peak
4 2022.306 2291 14.19 37.10 54.00 -16.90 AVG
5 12790.133 30.30 27.47 57.77 74.00 -16.23 peak
6 12790.133 11.93 27.47 39.40 54.00 -14.60 AVG
7 16801.328 29.69 34.94 64.63 74.00 -9.37 peak
8 16801.328 11.36 34.94 46.30 54.00 -7.70 AVG
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Project No.: 2300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:03:28
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2462
80.0 dBu¥/m
Limit1: —_—
M argin:
I
40 ; g 3
4 5 &
| >M
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
No. Freqguency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 26.55 9.68 36.23 40.00 -3.77 QP
2 60.2205 27.82 8.01 35.83 40.00 -4.17 QP
3 143.0814 28.46 9.47 37.93 43.50 -5.57 QP
4 212.0406 20.74 12.05 32.79 43.50 -10.71 QP
5 305.5288 17.58 15.38 32.96 46.00 -13.04 QP
6 532.9209 12.75 20.86 33.61 46.00 -12.39 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1868.268 44.72 13.59 58.31 74.00 -15.69 peak
2 1868.268 26.01 13.59 39.60 54.00 -14.40 AVG
3 2546.900 36.96 17.48 54.44 74.00 -19.56 peak
4 2546.900 18.53 17.48 36.01 54.00 -17.99 AVG
5 10223.655 30.51 25.20 55.71 74.00 -18.29 peak
6 10223.655 13.90 25.20 39.10 54.00 -14.90 AVG
7 16801.328 29.92 34.94 64.86 74.00 -9.14 peak
8 16801.328 10.26 34.94 45.20 54.00 -8.80 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:09:32
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66ANWNWR Test Result: Pass
Note: 802.11n40 2422
800 dBuV/m
Limit1: —
Margin:
|
40
N 6
5 5
1
0.0
30.000 40 50 60 70 80 (MHz] 300 400 500 GO0 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuVv/m) (dBuV/m) (dB)
1 74.5562 14.55 8.07 22.62 40.00 -17.38 QP
2 143.0814 20.38 9.47 29.85 43.50 -13.65 QP
3 219.3118 21.54 12.45 33.99 46.00 -12.01 QP
4 263.9970 21.77 14.02 35.79 46.00 -10.21 QP
5 319.5776 15.63 16.20 31.83 46.00 -14.17 QP
6 423.2548 17.25 18.34 35.59 46.00 -10.41 QP
Emission above 1GHz:
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuVv/m) (dBuV/m) (dB)
1 1871.560 41.13 13.60 54.73 74.00 -19.27 peak
2 1871.560 22.80 13.60 36.40 54.00 -17.60 AVG
3 2875.878 39.68 22.09 61.77 74.00 -12.23 peak
4 2875.878 20.81 22.09 42.90 54.00 -11.10 AVG
5 9272.715 29.94 24.56 54.50 74.00 -19.50 peak
6 9272.715 14.94 24.56 39.50 54.00 -14.50 AVG
7 16995.414 29.31 35.73 65.04 74.00 -8.96 peak
8 16995.414 12.37 35.73 48.10 54.00 -5.90 AVG
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:04:40
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n40 2422
800 dBuV/m
Limit1: —_—
Margin:
|
40 2
1 - 3 4
4 5 E
il > e
0.0
30.000 40 K0 G0 70 80 (MHz] 300 400 500 600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 50.3092 24.83 9.68 34.51 40.00 -5.49 QP
2 60.2205 28.77 8.01 36.78 40.00 -3.22 QP
3 66.2572 26.26 7.78 34.04 40.00 -5.96 QP
4 143.0814 26.06 9.47 35.53 43.50 -7.97 QP
5 205.0104 18.59 11.66 30.25 43.50 -13.25 QP
6 803.1933 7.09 25.09 32.18 46.00 -13.82 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1868.268 42.06 13.59 55.65 74.00 -18.35 peak
2 1868.268 24.61 13.59 38.20 54.00 -15.80 AVG
3 2875.878 38.01 22.09 60.10 74.00 -13.90 peak
4 2875.878 20.51 22.09 42.60 54.00 -11.40 AVG
5 9272.715 31.18 24.56 55.74 74.00 -18.26 peak
6 9272.715 10.54 24.56 35.10 54.00 -18.90 AVG
7 16801.328 31.39 34.94 66.33 74.00 -7.67 peak
8 16801.328 13.96 34.94 48.90 54.00 -5.10 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:08:45
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 40 2437
80.0 dBu¥/m
Limit1: —_—
Margin:
|
40 3
7 L 4 7 B
b .
™
1
b
0.0
30.000 40 50 60 70 20 (MHz) 300 400 500 600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 77.1129 17.64 8.30 25.94 40.00 -14.06 QP
2 147.9879 23.91 9.94 33.85 43.50 -9.65 QP
3 208.4958 25.61 11.86 3747 43.50 -6.03 QP
4 249.5708 20.68 13.66 34.34 46.00 -11.66 QP
5 302.1142 20.83 15.18 36.01 46.00 -9.99 QP
6 868.9349 8.01 25.48 33.49 46.00 -12.51 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1868.268 42.76 13.59 56.35 74.00 -17.65 peak
2 1868.268 23.51 13.59 37.10 54.00 -16.90 AVG
3 2926.959 37.77 22.79 60.56 74.00 -13.44 peak
4 2926.959 19.31 22.79 42.10 54.00 -11.90 AVG
5 10135.964 31.57 25.40 56.97 74.00 -17.03 peak
6 10135.964 14.00 25.40 39.40 54.00 -14.60 AVG
7 16849.641 30.79 35.14 65.93 74.00 -8.07 peak
8 16849.641 13.36 35.14 48.50 54.00 -5.50 AVG
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:05:49
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n40 2437
800 dBuV/m
Limit1: —_—
M argin:
|
40 : 5 4
0.0
30.000 40 50 G0 70 80 (MHz] 300 400 500 600 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m)
1 50.3092 25.23 9.68 3491 40.00 -5.09 QP
2 60.2205 27.82 8.01 35.83 40.00 -4.17 QP
3 66.2572 24.08 7.78 31.86 40.00 -8.14 QP
4 143.0814 27.78 9.47 37.25 43.50 -6.25 QP
5 428.0385 13.01 18.40 31.41 46.00 -14.59 QP
6 883.7080 7.73 25.78 33.51 46.00 -12.49 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m)
1 1668.168 40.76 13.59 54.35 74.00 -19.65 peak
2 1668.168 21.51 13.59 35.10 54.00 -18.90 AVG
3 2826.359 32.77 22.79 58.56 74.00 -15.44 peak
4 2826.359 17.31 22.79 40.10 54.00 -13.90 AVG
5 9219.616 30.93 24.49 5542 74.00 -18.58 peak
6 9219.616 12.91 24.49 37.40 54.00 -16.60 AVG
7 16801.328 30.99 34.94 65.93 74.00 -8.07 peak
8 16801.328 13.16 34.94 48.10 54.00 -5.90 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:07:37
EUT: 2300022277 Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11N40 2452
800 dBuV/m
Limit1: —_—
Margin:
| 5
40
A
3
6
1 2 M
0.0
30.000 40 50 60 70 @0 (HMHz) 300 400 500 GOD 700  1000.000
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 58.5520 16.25 8.26 24.51 40.00 -15.49 QP
2 77.1129 16.95 8.30 25.25 40.00 -14.75 QP
3 145.5140 23.63 9.70 33.33 43.50 -10.17 QP
4 210.8524 23.02 11.99 35.01 43.50 -8.49 QP
5 305.5288 26.20 15.38 41.58 46.00 -4.42 QP
6 406.9287 12.01 18.24 30.25 46.00 -15.75 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1864.982 43.73 13.58 57.31 74.00 -16.69 peak
2 1864.982 25.82 13.58 39.40 54.00 -14.60 AVG
3 2596.705 38.28 18.03 56.31 74.00 -17.69 peak
4 2596.705 19.17 18.03 37.20 54.00 -16.80 AVG
5 9272.715 29.94 24.56 54.50 74.00 -19.50 peak
6 9272.715 14.94 24.56 39.50 54.00 -14.50 AVG
7 16995.414 29.31 35.73 65.04 74.00 -8.96 peak
8 16995.414 12.37 35.73 48.10 54.00 -5.90 AVG
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%RH): 23/55%RH Time: 9:06:38
EUT: Compact WI-FI Repeater Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.111N40 2452
80.0 dBu¥/m
Limit1: —_—
Margin:
|
40 : > ; 5
Ww 4 &
0.0
30.000 40 50 60 70 80 {MHz] 300 400 500 600 700  1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuv/m) | Factor(dB/m) | (dBuVv/m) (dBuv/m) (dB)
1 50.3092 25.33 9.68 35.01 40.00 -4.99 QP
2 60.2205 28.10 8.01 36.11 40.00 -3.89 QP
3 66.2572 26.45 7.78 34.23 40.00 -5.77 QP
4 106.8259 22.72 9.66 32.38 43.50 -11.12 QP
5 143.0814 27.37 9.47 36.84 43.50 -6.66 QP
6 208.4958 19.24 11.86 31.10 43.50 -12.40 QP
Emission above 1GHz:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 1868.268 43.22 13.59 56.81 74.00 -17.19 peak
2 1868.268 23.51 13.59 37.10 54.00 -16.90 AVG
3 2932.117 37.93 22.87 60.80 74.00 -13.20 peak
4 2932.117 16.93 22.87 39.80 54.00 -14.20 AVG
5 9272.715 31.18 24.56 55.74 74.00 -18.26 peak
6 9272.715 10.54 24.56 35.10 54.00 -18.90 AVG
7 16801.328 31.39 34.94 66.33 74.00 -7.67 peak
8 16801.328 13.96 34.94 48.90 54.00 -5.10 AVG

Note: Below 30MHz, since the radiated emission of the EUT is too weak to be detected.
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7. SPURIOUS EMSSION AT ANTENNA PORT

7.1 LIMITS
FCC 15.247(d) & 15.209

7.2 TEST PROCEDURES

Test procedures follow KDB 558074 D01 DTS Measurement Guidance vO1.

Remove the antenna from the EUT and then connect a low attenuation cable from the antenna port to the
spectrum.

Below 1GHz Set the spectrum analyzer: RBW =100KHz VBW >= RBW, Span = enough to catch the trace.
Sweep = auto; Detector Function = RMS. Trace = Max-hold. Allow the trace to stabilize

7.3 TEST SETUP

EUT ™ Spectrum analyzer

7.4 TEST RESULTS

802.11b mode:

Channel 2412MHz
30M-1G
® REW 100 kH=
VBW 300 kHz
Ref 20 dBm ALt 35 dB SWT 100 ms
20 oOffget 1015 dB
10
1 PH
(BATH

a0

Start 30 MHz ©7 MHz/ Stop 1 GH=z

FCCID R2U66ANWNWR



Report No.: EM201200596-1
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Ref 20 dBm
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* RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.97 dBm
35 dB SWT 900 ms 2.413461538 GHz

20 Offget 1015 dB

Lo
MAXH
== |,
LVL
—-10
D1 —L4.03 dBm
F-20
—-30
3DB
MLV | AC

IV T it ST YV v SYVTPY VNN FERTPY USSP YIN PRV

=50

F-60

=70

-80

Start 1 GHz

10G-25G

Q00 MHz/ Stop 10 GHz

* REW 100 kH=
VBW 300 kH=

Ref 20 dBm 35 dB SWT 1.5 =
20 Offget 1 5 dB
10
1 PH
MAYH )
-
--10
Dl 14 Bm
-1
--30

--50

-60

=aa

Start 10 GHz

1.5 GHz/ Stop 25 GHz
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802.11b mode:
Channel 2437MHz

30M-1G
®

Application No.: ZJ00022277

* REW 100 kH=
VBW 300 kH=

Page 42 of 136

Ref 20 dBm ALt 35 dB SWT 100 ms
20 Offget 1015 dB
1 PH
(BATH |
--10
-1
--30
| — 1
"“"‘\LML‘J‘-W""""““‘ TPV DEWRPRS KIRURRETVERST IR ENY WRIRT FERRIRA RS ST
--50
&0
I
=80
Start 30 MHz 97 MHz/ stox e
® * RBW 100 kHz
VBW 300 kHz
Ref 20 dBm ALt 35 dB SWT 200 ms
20 Offfet 110]5 aB
v
1 PH
(BATH |
--10
-1
--30
A,

—-ol

a400 MHz/
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10G-25G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

Page 43 of 136

20 Offget 1045 dEBE

-60

Start 10 GH=z 1.5 GHz/

802.11b mode:
Channel 2462MHz

30M-1G
® * REW 100 kHz
VEBW 500 kHz=

Ref 20 dBm ALt 35 dB SWT 100 ms
20 Offget 1015 dB
1 PH
(BATH |
--10
D 1 dABEm
--20
--30

--50
--60
I
aa
Start 30 MH=z 97 MHz/ GHz

1G-10G
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® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 200 ms

20 Offget 05 dB

--10
D1 ABm
-1
v
--30
3DE
5 L) o

-60

Start 1 GHz a400 MHz/ Stop 10 GHz

10G-25G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 Offget 1045 dEBE

--10
Dl 1 dBm

-0

—-30
1 )
v -

s PUTTECTION L  TO .nMJWM.,M“leMWAWWW A I

--50

--co

I

=80

Start 10 GH=z 5 GHz/ Stop 25 GHz
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802.11G mode:
Channel 2412MHz
30M-1G

Ref 20 dBm ALt 35 dB SWT 100 ms

20 Offget 1045 dEB

-0

Start 30 MHz 97 MHz/ Stog 1 EHz

1G-10G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 200 ms

F-30

a0

Start 1 GHz 9400 MHz/ Stop 10 GHz

10G-25G
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® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 Offget 1045 dEB

-l

Start 10 GHz 1.5 GHz/ Stop 25 GHz

802.11G mode:
Channel 2437MHz
30M-1G

Ref 20 dBm ALt 35 dB SWT 100 ms

20 Offget 10]5 dB

a0

Start 30 MHz 97 MHz/ Stog 1 EHz

1G-10G
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@

EE
S ]
&4

10G-25G

Ref 20 dBm

Application No.: ZJ00022277 Page 47 of 136

* RBW 100 kH=z Marker 1 [TL1 ]
VBW 300 kHz 11.51
SWT 900 ms 2.427884615

dEBm

Attt 35 dB

GHzZ

20 Off 10

10

5 dB

Markgr 2 [T1]]

F-10

LVL

—-20

oL -gl.

—-30

3DB
AC

40 e

—-50

F-c0

~-70

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

* REW 100 kH=

VBW 300 kH=
Fef 0 dBm At 35 dB SWT 1.5 =
20 Offget 1045 4B
L [ A |
-
F-10
20 Dl -z21 dEm
F-30

I' 1L

N T T o X T o P e A
F-50
-0
L0
=an
Start 10 GHz 1.5 GHz/ Stop 25 GH=z
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802.11G mode:
Channel 2462MHz
30M-1G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 100 ms
20 oOffget 1 E
- 10 [ A |
1 PH
(BATH |
—-10
Dl 1 l
--20
--30
L 3DE
ISP ISP RYPIRN PN R
--50
&0
L 90
a0
Start 30 MHz 97 MHz/ Stog 1 EHz
® * RBW 100 kHz
WEBW 300 kH=z
Ref 20 dBm ALt 35 dB SWT 200 ms
20 Offget 10]5 4B
- 10 e | A
1 PH
(BATH |
—-10
Dl l
--20
--30
= it
v
4

a0

Start 1 GHz 9400 MHz/ Stop 10 GHz
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10G-25G

® * REW 100 kH=z
VEW 300 kHz

Page 49 of 136

Ref 20 dBm ALt 35 dB SWT 1.5 =
20 oOffget 1015 dB
10
1 PH
(BATH |
—-10
D 1 m
--20
--30

-l

Start 10 GHz 1.5 GHz/ Stop 25 GHz

802.11n20 mode:
Channel 2412MHz
30M-1G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 100 ms
20 oOffget 1015 dB
—10
1 PH
(BATH |
F-10
=] 1
F-30

a0

Start 30 MHz ©7 MHz/ Stop 1 GH=z
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1G-10G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 200 ms

20 Offget 1045 dEB

—10
1 PH
[MAH |
--10
=1 L 1
--30
| Iy |

a0

Start 1 GHz 9400 MHz/ Stop 10 GHz

10G-25G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 oOffget 1045 4B

10
1 PH
(BATH |
F-10
=1 L 1
F-30

a0

I

=an

Start 10 GHz 1.5 GHz/ Stop 25 GHz
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802.11n20 mode:
Channel 2437MHz

30M-1G

1G-10G

Application No.: ZJ00022277

* REW 100 kH=
VBW 300 kH=

Ref iBm ALt 35 dB SWT 100 ms
20 Offget
- =
--10
=7 I
--30
3DE
a0
(NITRTSINY WE Y1 NRFUOY R VRTINIVN N TR PRI ATCURPPIY | AN N S PYUV TR YT NP (121 % SR TP e | SRS
=50
a0
L 90
a0
Start 30 MHz 27 MHz/ Stog 1L GHz
* REW 100 kH=
VBW 300 kHz
Ref 2 iBm ALt 35 dB SWT 200 ms
20 oOffget
-10 iz
--10
=7 Im
--30

-l

900 MHz/ Stop 10 GHz

FCCID R2U66ANWNWR

Page 51 of 136



Report No.: EM201200596-1 Application No.: ZJ00022277

10G-25G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 Offget 1045 dEB

a0

Start 10 GHz 1.5 GHz/ Stop 25 GHz

802.11n20 mode:
Channel 2462MHz
30M-1G

Ref 20 dBm ALt 35 dB SWT 100 ms

20 Offget 10]5 dB

a0

Start 30 MHz 97 MHz/ Stog 1 EHz
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1G-10G

&

Ref 20 dBm

Application No.: ZJ00022277

* REW 100 kH=
VBW 300 kH=

SWT 200 ms

20 Offget

0ls de

10G-25G

9400 MHz/

* REW 100 kH=
VBW 300 kH=

SWT 1.5 =

Stop 10 GH=z

145 dB

F-30

-l

I

-80

Start 10 GHz
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Stop 25 GHz
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802.11n40 mode:
Channel 2422MHz
30M-1G

Ref 20 dBm ALt 35 dB SWT 100 ms

20 Offget 1045 dEB

-0

Start 30 MHz 97 MHz/ Stog 1 EHz

1G-10G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 200 ms

F-30

a0

Start 1 GHz 9400 MHz/ Stop 10 GHz

10G-25G
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® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 oOffget 1015 dB

L0 Ex
1 PH
(BATH |

F-10

--20 —

F-30

_ 3DE
--4a0 ;2
I B T S B e P S I
--50
-0
L 20
an
Start 10 GHz 1.5 GHz/ Stop 25 GHz
802.11n40 mode:
Channel 2437MHz
30M-1G
® * REW 100 KkHz
VBW 300 kHz
Ref 20 4dBm At 35 dB SWT 100 ms
20 Offget 10]5 dB
L, =
1 PH
poecH
--10
[2u D z g 1
--30
1 I
- -a0
IVCTSRPRR | P WS IO T LSV S TEN TIPT T PIRTRRYS THRPTR R TOVSRIS VN (LTI ATRYTITRER T AT
--50
-0
L 20
an
Start 30 MH= 97 MHz, Storp 1 GH=z

1G-10G
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® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 200 ms

20 Offget 1045 dEB

[~ 10
1 PH
(BATH
F-10
--20 — -
F-30

a0

Start 1 GHz 9400 MHz/ Stop 10 GHz

10G-25G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 Offget 1045 dEB

10
1 PH
(BATH |
—-10
il — -
--30

a0

L 70

=an

Canter 17.5 GH=z 1.5 GHz/ Span 15 GH=z
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802.11n40 mode:
Channel 2452MHz

30M-1G

1G-10G

* REW 100 kH=
WEBW 300 kH=z
Ref 20 dBm ALt 35 dB SWT 100 ms

20 Offget 1045 dEB

-0

Start 30 MHz 97 MHz/ Stog 1 EHz

* REW 100 kH=
VBW 300 kH=

Ref 20 dBm ALt 35 dB SWT 200 ms
20 Offget 1 E
. |
—-10
|- 0 T
--30
v I

a0

Start 1 GHz 9400 MHz/ Stop 10 GHz
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10G-25G

® * REW 100 kH=z
VEW 300 kHz

Ref 20 dBm ALt 35 dB SWT 1.5 =

20 Offget 1045 dEB

a0

Start 10 GHz 1.5 GHz/ Stop 25 GHz
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7.5100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE

802.11b mode with 11Mbps data rates:

Channel 2412MHz
® RBW 100 kHz Marker 1 [T1 ]
VEW 300 kHz 1.21 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.414400000 GHz
20 Offpet 1045 dB Delta [L [T1 ]
-39L58 dB
10 -1 Q20000000 MH
== |, .

S
|10 ﬂw '\'\n

\
/ \

S

-0

-80

Center 2.402 GH=z 4 MHzZ/ Span 40 MH=z
Channel 2462MHz
<§§> REW 100 kHz Marker 1 [T1 ]
VEW 300 kHz 0.1% dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.464300000 GHz
20 Offket 1015 dB Delta [L [T1
-45] 65 dB
10 il 40000000 ME
)

| _ 20 \‘\,Lt
- 30 \
-40

whqf“MJAﬂhm 1

- 70

-80

Center 2.4835 GHz 4 MHz/ Span 40 MH=z

FCCID R2U66ANWNWR



Report No.: EM201200596-1 Application No.: ZJ00022277 Page 61 of 136

FCCID R2U66ANWNWR



Report No.: EM201200596-1

Application No.: ZJ00022277

802.11g mode with 54Mbps data rates::

Channel 2412MHz

®

REW 100 kH=z
VBW 300 kHz

Marker 1 [T1 ]
0.52 dBm

Ref 20 dBm Att 30 dB SWT 5 ms 2.413360000 GH=
20 Offpet 1015 dB Delta L [T1 ]
-33}75 dB
10 —1 00000000 ME
Y
2 | ¥

[nhM

INTTRP N

M*Nb\

\

A

He

-0

-80

Center 2.402 GHz 4 MHz/ Span 40 MH=z
Channel 2462MHz
® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -1.29 dBm
Ref 20 dBm Att 30 4B SWT 5 ms 2.467100000 GHz
20 Offget 1015 4B Delta [L [T1 ]
—-42|01 dB
N 16L 560000000 ME
=g |, !
W\
- 20
- 30 \\\J‘hf
e LI TN
L) ML
., MWMWWMM
- &0
- 70
-80

Center 2.4835 GHz

4 MHz/
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Application No.: ZJ00022277

802.11n20 mode with 130Mbps data rates::

Channel 2412MHz
<§§> REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -0.07 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.410640000 GHz
20 Offpet 10(5 dB Delta [L [T1
-34L47 dr
| 1o —ol 20000000 ME
.
E anw
B JI,-M‘\A W\
|- 20 f/J 1
| _ " AL ad
) HvﬁVuﬂuhMAwr A
|- 50
|70
-80
Center 2.402 GHz 4 MHz/ Span 40 MH=z
Channel 2462MHz
<§§> REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -1.78 dBm
Ref 20 dBm Att 30 4B SWT 5 ma 2.464300000 GHzZ
20 Offget 1015 4B Delta [L [T1 ]
-41L 69 dB
| 10 19l 120000000 ME
m M
|-10
|-z0
--20 i\w
e Mo L
“’“MF‘W
<o M\MMMMJ
|- 50
|--70
-80
Center 2.4835 GHz 4 MH=z/ Span 40 MH=z
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Application No.: ZJ00022277

802.11n40 mode with 270Mbps data rates::
Channel 2422MHz

®

RBW 100 kH=z

Marker 1 [T1 ]

VBW 300 kHz —-3.73 dBm
Ref 20 dBm Att 30 dB SWT 10 ms 2.411760000 GH=z
20 Offget 1045 dB Delta [L [T1 ]
-z27L60 dB
10 —11lzoo00ohon ME
= |
T
qu~4wIAﬂﬂdeV”ﬂ F»anvﬂﬁﬁﬂw\wﬂvL\
|-10 ’ w )
|- 20
1 } \
|-z0 7
| .o o lalh M"ﬂﬂ
mﬂwﬂf\dnfkuﬂlruv v
by ﬂ\HﬁA/“bm
|- 50
|70
-80
Center 2.402 GHz 8 MHz/ Span 80 MH=z
Channel 2452MHz

@

RBEW 100 kH=z

Marker 1 [T1 ]

VBW 300 kHz -3.97 dBm
Ref 20 dBm Att 30 4B SWT 10 ms 2.459340000 GHz
20 Offget 1015 4B Delta [L [T1 ]

~34fzs as
N £l 120000000 M
2
Wl ”*ﬂ\
- 20 \
- 30
\uw“d\uw X

| 5o A\AAh‘nnﬁJWVﬂAmﬁNViaﬂaw%AJL

-80

Center 2.4835 GHz

8 MHz/

FCCID R2U66ANWNWR

Span 80 MH=z

Page 64 of 136



Report No.: EM201200596-1 Application No.: ZJ00022277 Page 65 of 136

8. 6dB

BANDWIDTH TESTING

8.1 LIMITS

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and

5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

8.2 TEST PROCEDURES

Test procedures follow ANSI C63.4:2009 and KDB 558074 D01 DTS Measurement
Guidance vO1.

1. Check the calibration of the measuring instrument using either an internal calibrator or a
known signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and
connect it to measurement instrument. Then set it to any one convenient frequency within
its operating range. Set a reference level on the measuring instrument equal to the highest
peak value.

3. Set resolution bandwidth (RBW) = 1-5 % of the emission bandwidth (EBW).Set the video
bandwidth (VBW) = 3 x RBW. Detector = Peak. Trace mode = max hold. Sweep = auto
couple. Allow the trace to stabilize.

4. Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower) that are attenuated
by 6 dB relative to the maximum level measured in the fundamental emission. Compare
the resultant bandwidth with the RBW setting of the analyzer.

5. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is 1-5 %.

6. Repeat above procedures until all frequencies measured were complete.

8.3 TEST SETUP
EUT ™ Spectrum analyzer

8.4 TEST RESULTS

Channel Data 1 (4B Bandwidth | Limit
Channel Frequency Rate (MHz) (kHz)
(MHz) (Mbps)
802.11b Mode
Low Channel | 2412 11 11.10 500
Middle
Channel 2437 11 10.90 500
High Channel | 2462 11 10.40 500
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802.11b mode:
Channel 2412MHz

®

Application No.: ZJ00022277

BBW 100 kHz Delta 2
VBW 300 kHz

[T1 ]

0.20 4B

Ref 30 dBm a2ttt 50 dB SWT 5 ms 11.100000000 MH=Z
30 Offpet 10(5 dB Marker| 1 [T1
1109 dBm
| >0 406900000 CH
Zx |,
D1 7.23] dBm
IMU"“L -
) Dz 1l.23 dbm LY Vol
|-10 krf‘ U\kN\L
|20 ﬂ
- {»MJ 1\;1"‘,\\‘*«,\
AP AN A i A RN PRV g
|-40
|-s0
|-50
-70
Center 2.412 GH=z 5 MH=z/ Span 50 MH=z
Channel 2437MHz
RBW 100 kHz Delta 2 [T1 ]
VBW 300 kH=z 0.47 dB
Ref 30 dBm Attt 50 4B SWT 5 ms 10.900000000 MHEH=Z
30 Offpet 1015 4B Marker| 1 [T1
1114 dBm
| -0 432100000 =E
poa.211 [ N
D1 7.67 dBm
L M r/me -
n Dz 1]-6% dBm . T —
M U
20 \1
ETUPONTOWY W UPRRY Ty TVEPNL N VIRVAPNY TR
- 40
- s0
-0
-70

Center 2.437 GHz

5 MH=z/
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Channel 2462MHz

<§§> REBW 100 kHz Delta 2 [T1 ]
VEW 300 kHz 0.57 4B
Ref 30 dBm Att 50 4B SWT 5 ms 10.400000000 MHZ
30 Offpet 10,5 4B Marker| 1 [T1
1131 dBm
| >0 457600000 =H
=3 |,
D1 7.97 dBm
1 b |2
Dz 1.97 dBm P Lt L) N
[ 1.4 My

=70

Center 2.462 GHz 5 MH=z/ Span 50 MH=z
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Report No.: EM201200596-1 Application No.: ZJ00022277
Channel Data | 648 Bandwidth | Limit
Channel Frequency Rate (MHz) (kHz)
(MHz) (Mbps)
802.11g Mode
Low Channel | 2412 54 16.600 500
Middle 2437 54 16.600 500
Channel
High Channel | 2462 54 16.600 500
802.11g mode:
Channel 2412MHz
® RBW 300 kHz Delta 2 [Tl ]
VBW 1 MH=z 4.47 dB
Ref 20 dBm Att 40 dB SWT 5 ms 16.600000000 MHZ
zo Cffpet 10(5 4B Marker| 1 [T1
—11t53 dBm
10 A0 Q0N e
L FX
o3 |,

D1 -1.7[7 dPm

Dz —[7.77 dB

b,

[ge]

"

--60

-80

Center 2.412 GHz

5 MH=z/
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Channel 2437MHz

Application No.: ZJ00022277

® RBW 300 kHz Delta 2 [T1 ]
VBW 1 MHz 2.73 4B
Ref 20 dBm Att 40 dB SWT 5 ms 16.600000000 MHZ
2o Offket 1015 4B Marker| 1 [T1
-8L65 dPm
| 10 Fil oonno GH
=D |,
D1 -1.3f dBm 5
Dz —7.35 dBm
10
20
40
LAV “w"
WWW AL
50
-0
70
-80
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Channel 2462MHz
@ RBW 300 kHz Delta 2 [T1 |
VBW 1 MH= 2.47 dB
Ref 20 dBm Att 40 dB SWT 5 ms 16.600000000 MH=
z0 Cffset 10(5 dB Marker| 1 [T1
-%122 dBm
10 AS3T7O0000 GH
1 P
=R |,
DT —-T.0 B
Z
D2 —[7.08 dBm
I Y [
F-20 \
B \\\‘
" N M%
WWM NASUAAA A
F-50
-60
70
-80
Center 2.462 GH=z 5 MH=z/ Span 50 MH=z
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Report No.: EM201200596-1 Application No.: ZJ00022277
Channel Data | 648 Bandwidth | Limit
Channel Frequency Rate (MHz) (kHz)
(MHz) (Mbps)
802.11n20 Mode
Low Channel | 2412 MCS7 17.800 500
Middle 2437 MCS7 | 17.700 500
Channel
High Channel | 2462 MCS7 17.800 500

802.11n20 mode:
Channel 2412MHz

®

RBW 300 kHz Delta 2 [T1 ]

WVBW 1 MH=z .70 dB
Ref 20 dBm Att 40 dB SWT 5 ms 17.800000000 MH=Zz
z0 Cffgpet 10(5 4B Marker| 1 [T1

-8L25 dBm
L 10 403100000 GH
Z=E |,
D1 —-2.06 dBPm
1 2
D2 -|8.06 dB H

10 [
20
30 //’ \\
F—40 ’JN' ﬂ‘"\'\
Aﬂﬁ¢v&ﬂWMhNJ ﬂWN*MMmmNuﬁw
50
—¢60
-0
-850
Center 2.412 GH=z 5 MH=z/ Span 50 MH=z
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Channel 2437MHz

REW 300 kHz Delta Z [T1 |

VBW 1 MH=z -0.70 dB
Ref 20 dBm Att 40 dB SWT 5 ms 17.700000000 MHZ
20 Offget 10.5 dB Marker| 1 [T1
-7L01 dBm
|10 4 00n00 @
ZxE3 |,

D1 -1.3]8 dBm

: M o
D2 —7.38 dBm

10

B / \
S AN

-80

Center 2.437 GH=z 5 MHz/ Span 50 MH=z

Channel 2462MHz

RBW 300 kHz Delta 2 [T1 ]

VBW 1 MH=z 0.06 4B
Ref 20 dBm Att 40 dB SWT 5 ms 17.800000000 MH=z
zo Offget 1045 dB Marker| 1 [T1
-6l 75 dBm
10 A53100000 cH
=g |,

DT —1.71] dBm

1 2
D2 —[7.1 dBm
F-10

-0

70

-&0

Center 2.462 GH=z 5 MHz/ Span 50 MH=z
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Cligisias| BEE | e Eeachldd | L
Channel Frequency Rate (MHz) (kHz)
(MHz) (Mbps)
802.11n40 Mode
Low Channel 2422 MCS15 | 36.160 500
Middle 2437 MCS15 | 36.160 500
Channel
High Channel | 2452 MCS15 | 36.160 500
802.11n40 mode:
Channel 2422MHz
® REW 1 MH= Delta 2 [T1 ]
VBW 3 MH=Z 1.56 dB

Ref 20 dBm Att 40 dB SWT 5 me 36.160000000 MHZ
20 Offset  10(5 Marker| 1 [T1
-11479 dBm
| 10 AQR7E0000 oE
0
D1 -5.3|d dBm

10 MJJ AILIA h“hlﬂ

D2 —|11. Iy AT FASLA Eid

F-20

Mdllthﬁ

F-30

I - =

|

y

Al

70

-80

Center 2.422 GHz

8 MH=z/
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Channel 2437MHz

@ REW 1 MH=z Delta 2 [T1 ]
VBW 3 MHz 1.85 dB
Ref 20 dBm Att 40 4B SWT 5 ms 36.160000000 MHz
zn Cffpet 1015 4B Marker| 1 [T1
-11.54 dBm
10 418760000 =F
ZE |,

D1 -5.2| dBm

f |

F-60

-80

Center 2.437 GH=z 8 MHz/ Span 80 MH=z

Channel 2452MHz

RBW 1 MH=z Delta 2 [T1 ]
WVBW 3 MH=z 1.34 dB
Ref 20 dBm Att 40 4B SWT 5 ms 36.160000000 MHZ
20 Offeget 1015 4B Marker| 1 [T1
-11142 dBm
| 10 4 A0000 &H
TET |,

D1 -5.14 dBm

WAL

—10 S I Y

hl// \\“jl'_
v il

-80

Center 2.452 GHz g MHz/ Span 80 MHz
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9. MAXIMUM PEAK OUTPUT POWER

9.1 LIMITS
The maximum Peak output power measurement is 1 W

9.2 TEST PROCEDURES

Test procedures follow KDB 558074 D01 DTS Measurement Guidance vO1.

1. Place the EUT on a bench and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to an EMI Test Receiver.

3. The spectrum analyzer resolution bandwidth that is <EBW. So we test the Maximum
Conducted (Average) Output Power Level.

4. Set the analyzer span to 5-30% greater than the EBW. Set the RBW =1 MHz. Set the
VBW >3 MHz. Ensure that the number of measurement points in the sweep > 2 x
(span/RBW).Sweep time = auto couple. Detector = power averaging (RMS) or
sample.Employ trace averaging in power averaging (RMS) mode over a minimum of 100
traces.

5. Pretest the two antenna ports and the antenna 1’s value is bigger. So we record the antenna
1 data in 802.11b and 802.11g modes.

9.3 TEST SETUP
EUT ™ Attenuator ™ Spectrum analyzer
9.4 TEST RESULTS
802.11b Mode:
Channel Frequency Measured .
Mode Data Rate | Channel Power | Limit Result
No. (MHz)
(dBm)

1 2412 19.81 Pass

2437 1Mbps 20.06 Pass
11 2462 19.98 Pass
1 2412 19.95 Pass
6 2437 2Mps 20.21 Pass
11 2462 20.03 W Pass
1 2412 802.11b 20.08 (30dBm) | Pass
6 2437 5.5Mbps 20.44 Pass
11 2462 20.16 Pass
1 2412 20.39 Pass
6 2437 11Mbps 21.07 Pass
11 2462 20.43 Pass
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802.11b mode: 11Mbps
Channel 2412MHz

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 13.31 dEm

Ref 30.5 dBm Attt 25 dB BWT 2.5 ms 2.412120000 GHz
offset 10.5/ dB
20 -
|w .
B R e
[P m— e
-0
ExE [
-
L3
.y
L5
&
Center 2.412 GHz 1.2 MHz/ Span 12 MHz

Tx Channel
Bandwidth 11.1 MH=z Power 20.239 dBm

Channel 2437MHz

RBEW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 132.5%Z dEBEm

Ref 20.5 dBm ntt 35 dB BWT 2.5 ms 2.4270%6000 GHz
Offset 10.5| dB
L 20 +
- L
L ——T""| e
-0
E=E [
L2
-3
L4
-
¢
Center 2.437 GHz 1.2 MHz/ Span 12z MHz

Tx Channel
Bandwidth 10.9 MHz Power 271 .07 dBm

Channel 2462MHz

RBEW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 13.35 dEBEm

Pef 30.5 dBm ALt 35 dB SWT 2.5 ms 2.462000000 GHz

Offtfget 10.5 dB

Center 2.462 GHz 1.2 MHz/ Span 12 MHz

Tx Channel
Bandwidth 10.4 MHz Power 20.43 dBPm
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802.11g Mode:

Frequency Data Measured .
Channel No. Mode Channel Power | Limit Result

(MHz) Rate

(dBm)

1 2412 18.63 Pass
6 2437 6Mbps 18.59 Pass
11 2462 18.59 Pass
1 2412 18.73 Pass
6 2437 9Mbps 18.69 Pass
11 2462 18.61 Pass
1 2412 18.88 Pass
6 2437 12Mbps 18.67 Pass
11 2462 18.65 Pass
1 2412 18.91 Pass
6 2437 18Mbps 18.91 Pass
11 2462 18.87 1w Pass
I 2412 802.11g 19.09 (30dbm) | Pass
6 2437 24Mbps 19.04 Pass
11 2462 18.94 Pass
1 2412 19.14 Pass
6 2437 36Mbps 19.14 Pass
11 2462 19.01 Pass
1 2412 19.22 Pass
6 2437 48Mbps 19.24 Pass
11 2462 19.09 Pass
1 2412 19.26 Pass
6 2437 54Mbps 19.25 Pass
11 2462 19.16 Pass
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802.11g mode: 54Mbps
Channel 2412MHz

BREW 1 MH=z Marker 1 [T1 1]
VBW 3 MHz 5,43 dBm

Ref 30.5 dBm Att 35 dB SWT 2.5 ms 2.412120000 GH=z

Offset 10.5 dB
20

10
[ E—— E——— P

Center 2.41Z GHz 2 MHz/ Span 20 MHz

Tx Channel
Bandwidth 16.6 MHz Power 19.26 dBm

Channel 2437MHz

RBW 1 MH=z Marker 1 [Tl ]
VBW 3 MH=z 9.52 dBm

Ref 30.5 dBm Att 35 dB SWT 2.5 ms Z2.432680000 GHz

offset 10.5|dB

|
=
L]
”H

Center 2.437 GH=z 2 MHz/ Span 20 MHz

Tx Channeal
Bandwidth 16.6 MHz Power 19.25 dBm

Channel 2462MHz

RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z S.46 dBm

Ref 30.5 dBm Att 35 dB SWT Z.5 ms 2.457440000 GHz

Offget 10.5 dB

1
N
o
i —

Center 2.462 GHz 2 MHz/ Span 20 MHz

Tx Channel
Bandwidth 16.6 MH=z

Power 19.1¢ dBm
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Channel | Frequency Data Measured Measured Output o
No. (MHz) Mode Rate Power(dBm) | Power(dBm) | Power | Limit | Result
(Ant 0) (Ant 1) (dBm)
1 2412 13 17.09 18.61 20.93 Pass
2437 Mbps 17.38 18.65 21.07 Pass
11 2462 17.51 18.71 21.16 Pass
1 2412 26 17.16 18.57 20.93 Pass
2437 Mbps 17.43 18.61 21.07 Pass
11 2462 17.60 18.68 21.18 Pass
1 2412 19 17.23 18.51 20.93 Pass
2437 Mbps 17.57 18.61 21.13 Pass
11 2462 17.71 18.66 21.22 Pass
1 2412 5) 17.39 18.72 21.12 Pass
2437 Mbps 17.62 18.69 21.20 Pass
11 2462 20211120 17.79 18.71 21.28 W Pass
1 2412 ' 73 17.47 18.87 21.24 | (30dBm) | Pass
2437 Mbps 17.65 18.73 21.23 Pass
11 2462 17.86 18.77 21.35 Pass
1 2412 104 17.53 18.81 21.23 Pass
2437 Mbps 17.71 18.85 21.33 Pass
11 2462 17.99 18.89 21.47 Pass
1 2412 117 17.61 18.98 21.36 Pass
2437 Mbps 17.78 18.88 21.38 Pass
11 2462 18.03 18.91 21.50 Pass
1 2412 135 17.62 18.99 21.37 Pass
2437 Mbps 17.83 18.92 21.42 Pass
11 2462 18.10 18.93 21.55 Pass
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802.11n20 mode: 135 Mbps
antenna 0 Channel 2412MHz

RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 7.31 dBm

ref 30.5 dBm ntt 35 dB SWT 2.5 ms 2.407760000 =Hz
pffset  10.5| dB
20
| et —r—— —— — el
| o ]
=
R
20
30
40
50
—-60
Center 2.412 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 17.8 MH= Power 17 62 dBm

antenna 0 Channel 2437MHz

BBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 7.4Z2 dBm

Ref 30.5 dBm ~tt 35 dB BWT 2.5 ms 2.432680000 GH=z
Offslet 10.5| dB

20

10 ’F;_ T R ——

oy ] IR — T

o

20

30

40

-50

50

Center 2.437 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 17.7 MHEH=Z Power 17.83 4dBm

antenna 0 Channel 2462MHz

RBW 1 MHz Marker 1 [T1 1]
VBW 3 MHz 7.77 dBm

Ref 30.5 dBm ntt 35 dB SWT 2.5 ms 2457800000 GH=z
PEfget 10.5) dB
20
1
10 E—
—_— ] [ e LT [ e e e
0 ] [~
P
=g [0
F-20
30
F-40
50
-60
Center 2.462 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 17.8 MH=zZ Powe 18 10 dBm
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antenna 1 Channel 2412MHz

RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz .57 dBm

Ref 30.5 dBm ott 35 dB SWT 2.5 ms 2.407%20000 GHz
DEfset 10.5| dB
20
i
10 e R —
e ] —
=D [0
—20
F-30
F-40
--50
-0
Center 2.412 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 17.8 MHEH=z Power 18 SS9 dBm

antenna 1 Channel 2437MHz

RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z §.54 dBm

Ref 20.5 dBm ntt 35 dB SWT 2.5 ms 2.432680000 GHz
nffset 10.5| dB
20
1
10 =
——— e ——
L=~ i
-0
e Jll
-20
-30
40
- 50
50
Center 2.437 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 17.7 MH=z Power 18 a2 dBRm

antenna 1 Channel 2462MHz

BRBW 1 MH=z Marker 1 [T1 1]
VBW 3 MH=z .91 dBm

Ref 20.5 dBm ntt 35 dB BWT 2.5 ms 2.457720000 GHz
Difset 10.5| dB
20
1
10 —
e  — ]
0 /_.- o
-~
T [-10
F-20
-30
40
- 50
-60
Center 2.462 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 17.8 MH=z Power 18 S3 dBm
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Channel | Frequency Data Measured Measured Output o
No. (MHz) Mode Rate Power(dBm) | Power(dBm) | Power | Limit | Result
(Ant 0) (Ant 1) (dBm)
3 2422 7 16.19 16.51 19.36 Pass
6 2437 Mbps 16.58 17.55 20.10 Pass
9 2452 16.61 17.56 20.12 Pass
3 2422 54 16.26 17.67 20.03 Pass
6 2437 Mbps 16.73 17.71 20.26 Pass
9 2452 16.70 17.68 20.23 Pass
3 2422 21 16.43 17.71 20.13 Pass
6 2437 Mbps 16.77 17.79 20.32 Pass
9 2452 16.81 17.76 20.32 Pass
3 2422 108 16.47 17.92 20.27 Pass
6 2437 Mbps 16.82 17.95 20.43 Pass
9 2452 20211040 16.89 17.91 20.44 W Pass
3 2422 ' 162 16.67 17.97 20.38 | (30dBm) | Pass
6 2437 Mbps 16.95 18.03 20.53 Pass
9 2452 17.06 17.96 20.54 Pass
3 2422 16 16.88 18.01 20.49 Pass
6 2437 Mbps 17.01 18.15 20.63 Pass
9 2452 17.09 18.05 20.61 Pass
3 2422 243 16.94 18.08 20.56 Pass
6 2437 Mbps 17.10 18.18 20.68 Pass
9 2452 17.13 18.11 20.66 Pass
3 2422 270 16.99 18.20 20.65 Pass
6 2437 Mbps 17.18 18.23 20.75 Pass
9 2452 17.22 18.21 20.75 Pass
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802.11n40 mode: MCS15
antenna 0 Channel 2422MHz
REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 3,68 dBm
Ref 30.5 dBm Att 35 dB SWT 2.5 ms 2.434420000 GHz
Offget 10.5| dB
20
| 10 T
| o f——— e ———— /\—u—u—-.f\,,d—“"'“—
;
TR 10
v ~
=30
40
50
60
Center 2.422 GHz 4.5 MHz/ Span 45 MHz
Tx Channel
Bandwidth 36.06 MH=zZ Power 1 6 9 9 dBm
antenna 0 Channel 2437MHz
REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z 3.93 dBEm
Ref 30.5 dBEm Attt 35 dB 5WT Z.5 ms Z2.4454Z20000 GHz
Offget 10.5| dBE
20
10 T
Lo e T /“"'H'——f'\..n-'—'_'-‘w—
Pi
|10
e N
=30
—40
F-50
-5 0
Center 2.437 GHz 4.5 MHz/ Span 45 MHz
Tx Channel
Bandwidth 36.6 MH= Power 17 18 dBRm
antenna 0 Channel 2452MHz
RBW 1 MH=z Marker 1 [T1 1]
VEW 3 MHz 3.%5 dBm
Ref 30.5 dBm ALt 35 dB BWT 2.5 ms 2.4584240000 GHz
offget 10.5| dB
20
10 T
e ] L~ “v—\—v—/‘-u-‘—'_'%v-
-0
Y
T |10
=30
40
50
&0
Center 2.452 GHz 4.5 MHz/ Span 45 MHz
Tx Channel
Bandwidth Jo.6 MHZ Powe 17 22 dBm
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RBW 1 MH=z Marker 1 [T1 1]
VBW 3 MHz 4.57 dBm
Ref 30.5 dBm ALt 35 dB BWT 2.5 ms 2.434030000 GHz
offget 10.5| dB
20
-10 -
e f""\—-.—-.—./-\_.-f-v—"'\—
_‘H\iﬂ—iﬂ
-0
s S S N
,,2 \
- 30
40
- 50
50
Center 2.42Z GHz 4.5 MHz/ Span 45 MHz
Tx Channel
Bandwidth Jo.6 MH=z Power 18 20 dBm
antenna 1 Channel 2437MHz
RBW 1 MH=z Marker 1 [T1 1]
VBW 3 MHz 4.81 dBm
Ref 30.5 dBm ALt 35 dB BWT 2.5 ms 2.434030000 GHz
offglet 10.5(dB
20
_10 1
ey e
. L N
!lEE
- 30
40
- 50
50

Center 2.437 GHz 4.5 MHz/ Span 45 MHz
Tx Channel
Bandwidth 36.6 MH=zZ Power 18 23 dBm
antenna 1 Channel 2452MHz
RBW 1 MH=z Marker 1 [Tl ]
VBW 3 MH=z 4 .75 dBEm
Ref 30.5 dBm ALt 35 dB SWIT 2.5 ms Z2.45745%0000 GHz
offget 10.5| dB
20
-10 -
e e ﬂLwM
[
-0
T 10 <
-
[“- 30
40
- 50
-0

Center 2.45Z GHz

Tx Channel

Bandwidth Jo.6 MH=Z

FCCID

4.5 MHz/ Span 45 MHz
Power 18.217 dBm
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10. BAND EDGE MEASUREMENT

10.1 LIMITS

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement, provided
the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies
with the conducted power limits based on the use of RMS averaging over a time interval, as permitted
under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead
of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

10.2 TEST PROCEDURES

Test procedures follow KDB 558074 D01 DTS Meas Guidance vO1.

1. Check the calibration of the measuring instrument using either an internal calibrator or a
known signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to
any one measured frequency within its operating range, and make sure the instrument is
operated in its linear range.

3. Set the analyzer span to encompass the entire unwanted emission bandwidth above the
measurement system noise level.

4. When Detector = peak, Set the RBW = 1 MHz. Set the VBW >3 MHz. Ensure that the
number of measurement points in the sweep > 2 x (span/RBW). Set sweep time = auto
couple.When Detector = average. Set the RBW = 1 MHz. Set the VBW =10Hz. Ensure that
the number of measurement points in the sweep > 2 x (span/RBW). Set sweep time = auto
couple. Employ trace averaging over a minimum of 100 traces.

5. Use the peak marker function to determine the maximum average power level in any 1 MHz
of the unwanted emission.

6. Repeat above procedures until all measured frequencies were complete.
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10.3 TEST SETUP
E TT /_ Antenna Tower
» 3m "(': ------- Search
EUT v | rd Antenna

4m /
RF Test

A — Receiver
[ ) Do I| i \"“*-.__L \

5 DV !
Turn {)_;m S \
Table A ! A DE E
| ' | (6] =]

: L [ ]
S S S S

Ground Plane

Figure 1. 30MHz to 1GHz radiated emissions test configuration

| |
Antenna Tower
s 3m ('.. Horn Antenna
' | —

EUT v

Spectrum

A j\ Analyzer
( N . LI N
1

)

\Am lifier DEE
P Ng 0O

Turn 0.8m . Im
Table A A

Figure 2. Above 1GHz radiated emissions test configuration
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10.4 TEST RESULTS
Project No.: 2300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%oRH): 22/46%RH Time: 9:52:50
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2412
90.0 dBu¥/m
Limit1: —_—
Limit2: —_—
50 2 (/J
1
10.0
2310.000 (MHz] 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 29.70 5.25 34.95 74.00 -39.05 peak
2 2400.000 42.35 5.29 47.64 74.00 -26.36 peak
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Project No.: 7300022277 Polarization: Vertical

Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2012-8-7
Temp./Hum.(%6RH): 22/46%RH Time: 19:27:36

EUT: COMPACT WI-FI REPEATER Distance: 3m

Model: 66 ANWNWR Test Result: Pass

Note: 802.11b 2412

90.0 dBu¥/m

Limit1: —_—
LimitZ: —_—
50
2
1
10.0
2310.000 [MHz] 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 2390.000 18.41 5.25 23.66 54.00 -30.34 AVG
2 2400.000 29.46 5.29 34.75 54.00 -19.25 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 9:45:02
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2412
90.0 dBuv¥/m
Limit1: —_—
/\/\/\ Limit2: —_—
T
50 1
MM%MW%
10.0
2310.000 (MHz) 2450.000
No. Freque Reading Correct Result Limit Margin Remark
ncy
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.0 29.40 5.25 34.65 74.00 -39.35 peak
00
2 2400.0 44.48 5.29 49.77 74.00 -24.23 peak
00
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 9:49:28
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
it
50
2
10.0
2310.000 (MHz) 2450.000
No. Freque Reading Correct Result Limit Margin Remark
ncy
(MHz2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.0 18.27 5.25 23.52 54.00 -30.48 AVG
00
2 2400.0 31.40 5.29 36.69 54.00 -17.31 AVG
00
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 9:56:29
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
: 2“MAWWWM
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 29.30 5.60 34.90 74.00 -39.10 peak
2500.000 30.60 5.66 36.26 74.00 -37.74 peak
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 9:58:18
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2462
0.0 dBuv¥/m

Limit1: —
Limit2: —_—
50
2
1
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 17.84 5.60 23.44 54.00 -30.56 AVG
2500.000 20.01 5.66 25.67 54.00 -28.33 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:00:15
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
: 2MWNMWW\MMM
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 31.32 5.60 36.92 74.00 -37.08 peak
2 2500.000 32.09 5.66 37.75 74.00 -36.25 peak
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 9:59:40
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11b 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
2
1
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 18.76 5.60 24.36 54.00 -29.64 AVG
2 2500.000 22.01 5.66 27.67 54.00 -26.33 AVG
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:10:09
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
II'IH.‘“
£
50 by
M%MM
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 28.89 5.25 34.14 74.00 -39.86 peak
2 2400.000 44.73 5.29 50.02 74.00 -23.98 peak
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:11:45
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
2
M
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 17.95 5.25 23.20 54.00 -30.80 AVG
2 2400.000 25.82 5.29 31.11 54.00 -22.89 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:13:42
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
b
50
W%WMWW
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 28.75 5.25 34.00 74.00 -40.00 peak
2 2400.000 47.35 5.29 52.64 74.00 -21.36 peak
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:13:09
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
2
pr
1
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 18.05 5.25 23.30 54.00 -30.70 AVG
2 2400.000 28.12 5.29 33.41 54.00 -20.59 AVG
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:07:36
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
b
o
50
1 2
SR TS SN WA TIN WIRSNPPWIRNSTIW. b Lk
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 29.19 5.60 34.79 74.00 -39.21 peak
2500.000 28.78 5.66 34.44 74.00 -39.56 peak
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:04:47
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
1
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 17.51 5.60 23.11 54.00 -30.89 AVG
2500.000 18.29 5.66 23.95 54.00 -30.05 AVG
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Project No.: 7300022277 Polarization: Horizontal

Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2012-11-8

Temp./Hum.(%6RH): 22/46%RH Time: 10:02:05

EUT: COMPACT WI-FI REPEATER Distance: 3m

Model: 66ANWNWR Test Result: Pass

Note: 802.11g 2462

90.0 dBu¥/m
Limit1: —
Limit2: —_—

[

50
1WMWWMWMWWM
10.0
2440.000 [MHz] 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 30.07 5.60 35.67 74.00 -38.33 peak
2 2500.000 31.31 5.66 36.97 74.00 -37.03 peak
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:03:37
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11g 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
2
1
10.0
2440.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 18.57 5.60 24.17 54.00 -29.83 AVG
2 2500.000 21.32 5.66 26.98 54.00 -27.02 AVG
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:31:46
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
J
4]
50 1£//
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 42.08 5.25 47.33 74.00 -26.67 peak
2 2400.000 55.30 5.29 60.59 74.00 -13.41 peak
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:33:13
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
R AN
50
2
1
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 25.16 5.25 30.41 54.00 -23.59 AVG
2 2400.000 38.51 5.29 43.80 54.00 -10.20 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:34:53
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2412
90.0 dBu¥/m
Limit1: —

2

b,
50

10.0
2310.000 [MHz] 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 29.60 5.25 34.85 74.00 -39.15 peak
2 2400.000 49.15 5.29 54.44 74.00 -19.56 peak
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:34:24
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2412
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
2
b
1
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 18.20 5.25 23.45 54.00 -30.55 AVG
2 2400.000 29.46 5.29 34.75 54.00 -19.25 AVG
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:30:10
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
1
WWWW
10.0
2430.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 35.62 5.60 41.22 74.00 -32.78 peak
2500.000 29.52 5.66 35.18 74.00 -38.82 peak
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:29:40
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
1 2
10.0
2430.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 19.99 5.60 25.59 54.00 -28.41 AVG
2500.000 19.74 5.66 25.40 54.00 -28.60 AVG
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:27:25
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
1 2
10.0
2430.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 31.73 5.60 37.33 74.00 -36.67 peak
2 2500.000 31.11 5.66 36.77 74.00 -37.23 peak
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_ AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:28:42
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n20 2462
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
1 2
10.0
2430.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 19.75 5.60 25.35 54.00 -28.65 AVG
2 2500.000 20.34 5.66 26.00 54.00 -28.00 AVG
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Vertical

Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:19:08

EUT: COMPACT WI-FI REPEATER Distance: 3m

Model: 66 ANWNWR Test Result: Pass

Note: 802.11 n40 2422

0.0 dBuv¥/m

Limit1: —
Mk, —
] 2
ok M
W W

50

10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 49.49 5.25 54.74 74.00 -19.26 peak
2 2400.000 51.38 5.29 56.67 74.00 -17.33 peak
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-8-7
Temp./Hum.(%6RH): 22/46%RH Time: 21:03:34
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n40 2422
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
M\(ﬁwﬂ.
50
2
pr
12J/J\/
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 33.34 5.25 38.59 54.00 -15.41 AVG
2 2400.000 39.34 5.29 44.63 54.00 -9.37 AVG

FCCID R2U66ANWNWR




Report No.: EM201200596-1 Application No.: ZJ00022277 Page 112 of 136
Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:15:31
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n40 2422
0.0 dBuv¥/m
Limit1: —
50 %/
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 33.62 5.25 38.87 74.00 -35.13 peak
2 2400.000 40.31 5.29 45.60 74.00 -28.40 peak
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:17:09
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n40 2422
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
2
10.0
2310.000 (MHz) 2450.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2z) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 20.80 5.25 26.05 54.00 -27.95 AVG
2 2400.000 27.27 5.29 32.56 54.00 -21.44 AVG
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Vertical

Standard: (RE)FCC PART 15 class B 3m_PEAK Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2012-11-8

Temp./Hum.(%6RH): 22/46%RH Time: 10:21:59

EUT: COMPACT WI-FI REPEATER Distance: 3m

Model: 66ANWNWR Test Result: Pass

Note: 802.11 n40 2452

90.0 dBu¥/m
Limit1: —
Limit2: —_—

[

50
1
M
10.0
2430.000 [MHz] 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 38.09 5.60 43.69 74.00 -30.31 peak
2500.000 32.22 5.66 37.88 74.00 -36.12 peak
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Project No.: 7300022277 Polarization: Vertical
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:23:36
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11 n40 2452
0.0 dBuv¥/m

Limit1: —
Limit2: —_—
R
50
1
2
10.0
2430.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 23.40 5.60 29.00 54.00 -25.00 AVG
2500.000 21.04 5.66 26.70 54.00 -27.30 AVG
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Horizontal

Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2012-11-8

Temp./Hum.(%6RH): 22/46%RH Time: 10:25:58

EUT: COMPACT WI-FI REPEATER Distance: 3m

Model: 66ANWNWR Test Result: Pass

Note: 802.11 n40 2452

90.0 dBu¥/m
Limit1: —
Limit2: —_—

AR

50
1
>MwVWMMMwWWMMM
10.0
2430.000 [MHz] 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 34.66 5.60 40.26 74.00 -33.74 peak
2 2500.000 30.69 5.66 36.35 74.00 -37.65 peak
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Application No.: ZJ00022277
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Project No.: 7300022277 Polarization: Horizontal
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2012-11-8
Temp./Hum.(%6RH): 22/46%RH Time: 10:24:38
EUT: COMPACT WI-FI REPEATER Distance: 3m
Model: 66 ANWNWR Test Result: Pass
Note: 802.11n40 2452
0.0 dBuv¥/m
Limit1: —
Limit2: —_—
50
1 2
10.0
2430.000 (MHz) 2550.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 21.24 5.60 26.84 54.00 -27.16 AVG
2 2500.000 20.93 5.66 26.59 54.00 -27.41 AVG

Note: factor =Cable loss+ Space loss-Antenna factor-Amplifier
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11. POWER SPECTRAL DENSITY

11.1 LIMITS

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission. This power spectral density shall be determined in accordance with the provisions of
paragraph (b) of this section. The same method of determining the conducted output power shall be used
to determine the power spectral density.

11.2 TEST PROCEDURES

Test procedures follow KDB 558074 D01 DTS Measurement Guidance v01.

1. Check the calibration of the measuring instrument using either an internal calibrator or a
known signal from an external generator.

2. Position the EUT was set without connection to measurement instrument. Turn on the
EUT and connect its antenna terminal to measurement instrument via a low loss cable.
Then set it to any one measured frequency within its operating range, and make sure the
instrument is operated in its linear range.

3. Set the analyzer span to 5-30% greater than the EBW. Set the RBW = 100 kHz. Set the
VBW > 300 kHz. Detector = power average (RMS). Ensure that the number of
measurement points in the sweep > 2 x span/RBW (use of a greater number of
measurement points than this minimum requirement is recommended).Manually set the
sweep time to: > 10 x (number of measurement points in sweep) x(transmission symbol
period).Perform the measurement over a single sweep.Use the peak marker function to
determine the maximum level in any 100 kHz band segment within the fundamental
EBW.

4. Scale the observed power level to an equivalent level in 3 kHz by adjusting (reducing) the
measured power by a bandwidth correction factor (BWCF) where: BWCF = 10log
(3kHz/100 kHz) = -15.2 dB.

5. Repeat above procedures until all frequencies measured were complete.

11.3 TEST SETUP

EUT ™ Spectrum analyzer
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11.4 TEST RESULTS

802.11b mode:

Application No.: ZJ00022277

Page 119 of 136

PSD Factor PSD
Channel | Frequency Data
Mode (dBm/100 100kHz/ | (dBm/3K | Limit Result
No. (MHz) Rate
KHz) 3kHz (dB) Hz)
1 2412 - - _ Pass
2.52 15.2 17.72 RdBm/
6 2437 802.11b | 11Mbps 216 -15.2 -17.36 Pass
: ) ’ 3KHz
11 2462 -1.92 -15.2 -17.12 Pass
802.11b mode:
Channel 2412MHz
® REBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -2.52 dBm
Ref 20 dBm Att 40 dB SWT 60 = 2.411100000 GEz
20 Cffget 1015
10
=8 |, 1
W_/\/J\N\/”V\/\rk\/\ﬂw\f\\f TN AN A
20
20
a0
- 50
—-60
70
—-80
Center 2.412 GH=z 1 MHEH=Z/ Span 10 MH=z
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Channel 2437MHz

<§§> EBW 100 kHz Marker 1 [T1 ]
VEBW 300 kH=z -2.1¢6 dBm
Ref 20 dBm Att 40 4B SWT 60 = 2.43¢100000 GHz

z0 Offpet 1015 dB

10
=== |, L

F-20

F—40

- 50

-80

Center 2.437 GHz 1 MHz/ Span 10 MHz

Channel 2462MHz

<§§> REBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -1.592 dBm
Ref 20 dBm Att 40 dB SWT &0 = 2.461080000 GH=z
20 Offpet 105 4B
10
= |, L
7\,\,(\»‘
M‘V\/ I‘_\‘/"'/\,.n/\ﬁ.\,\_/
F-20
F-30
40
-50
-0
70
-80
Center 2.462 GHz 1 MHz/ Span 10 MH=z
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802.11g mode:

Application No.: ZJ00022277

Page 121 of 136

PSD Factor PSD
Channel | Frequency Data
Mode (dBm/100 100kHz/ | (dBm/3K | Limit | Result
No. (MHz) Rate

KHz) 3kHz (dB) Hz)

1 2412 _ _ _ Pass
10.82 15.2 26.02 RdBm/
6 2437 802.11g | 54Mbps -10.28 -15.2 2548 Pass
: : : 3KHz
11 2462 -10.00 -15.2 -25.20 Pass
802.11g mode:
Channel 2412MHz
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~10.82 dBm
Ref 20 dBm Att 40 4B SWT €0 = 2.416560000 GHz
20 Offpet 10,5
10
X |,
10 v
M N\wﬂrvﬂf\wﬂ\f\w\

/30//JJ \\.\\
40
- 50
- 60
70
-80
Center 2.412 GHz 2 MHz/ Span 20 MH=z
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Channel 2437MHz

®

Application No.: ZJ00022277

REW 100 kH=z
VBW 300 kHz

Marker 1 [T1 ]

-10.28 dBm

Ref 20 dBm Att 40 dB SWT &0 = 2.431%960000 GH=z
z0 Offpet 1015 dB
10

== |,

-80

Center 2.437 GHz

Channel 2462MHz

®

Ref 20 dBm

2 MHz/ Span 20 MHz

REW 100 kH=z
VBW 300 kHz
SWT 60 =

Marker 1 [T1 ]

-10.00 dBm

Attt 40 dB 2.458520000 GH=

20 COffpet 10(5

10

-&0

-80

Center 2.462 GHz

2 MHz/ Span 20 MH=z
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802.11n20 mode:

PSD PSD
Factor PSD
Chann | Frequency Data | (dBm/100 | (dBm/10
Mode 100kHz/ | (dBnv | Limit | Result
el No. (MHz) Rate KHz) 0KHz)

3kHz (dB) | 3KHz)
Antenna0 | Antennal

1 2412 _ _ . - Pass
10.76 10.45 15.2 22.80 RdBm/

6 2437 802.11n20 | MCS7 -9.88 -9.99 2152 2212 Pass
: : . : 3KHz

11 2462 -9.98 9.74 -15.2 -22.05 Pass

802.11n20 mode:
Antenna 0 Channel 2412MHz

® BEW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -10.76 dBm

Ref 20 dBm Att 40 dB SWT &0 = 2.412840000 GH=z

20 Offpet 10(5 dB

10

e e

50

-80

Center 2.412 GH=z 2 MH=z/ Span 20 MH=z
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Antenna 0 Channel 2437MHz

®

Application No.: ZJ00022277

REW 100 kHz
VBW 300 kH=z

Marker 1 [T1 ]
-9.88 dBm

Ref 20 4dBm Att 40 dB SWT 60 = 2.438240000 GHz
20 Offpet 1015 dB
10
pea i I IS
1
10 v

F-60

-80

Center 2.437 GH=z

Antenna 0 Channel 2462MHz

®

2 MH=z/ Span 20 MHz

EBW 100 kH=z
VBW 300 kH=z

Marker 1 [T1 ]
-9.98 dBm

Ref 20 dBm Att 40 dB SWT 60 = 2.468240000 GH=z
z0 Offgpet 10(5 dB
10

== |,

J\;\)\N\M/\/\W\

WWW\AWWW\

- 50

-80

Center 2.462 GHz

802.11n20 mode:

2 MH=z/ Span 20 MH=z
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Antenna 1 Channel 2412MHz

®

Ref 20 dBm

Application No.: ZJ00022277

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kH=z
Att 40 dB SWT ©0 =

-10.45 dBm
2.418240000 GHz

20 Offpet 10,5
10
X |,

it sty

70

-80

Center 2.412 GH=z

Antenna 1 Channel 2437MHz

®

Ref 20 dBm

2 MH=z/

Span Z0 MH=z

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kH=z
Att 40 dB SWT 60 =

-5.99 dBm
2.443240000 GH=z

20 Offpet

10

10

5

ity WWWUW\AMW\

- 50

-80

Center 2.437 GH=z

Antenna 1 Channel 2462MHz

2 MH=z/
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kH=z -9.74 dBm

Ref 20 dBm Att 40 dB SWT &0 s 2.468240000 GHz

20 Offpet 1015 dB

10

/ A i

- 50

-80

Center 2.462 GHz 2 MHz/ Span 20 MH=z

FCCID R2U66ANWNWR



Report No.: EM201200596-1 Application No.: ZJ00022277 Page 127 of 136

802.11n40 mode:

PSD PSD Factor
Chan PSD
Frequency Data | (dBm/100K | (dBm/100 100kH
nel Mode (dBm/3 Limit | Result
(MHz) Rate Hz) KHz) z/3kHz
No. A | KHz)
Antenna0 ntenna (dB)
3 2422 . . - . Pass
302.11n 12.92 12.91 15.2 25.10 RdBm/
6 2437 40 MCSI5 -12.59 -12.64 -15.2 2480 | yepn | PSS
9 2452 -12.45 -12.46 -15.2 -24.64 Pass

802.11n40 mode:
Antenna 0 Channel 2422MHz

@ EEW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -12.92 dBm

Ref 20 dBm Att 40 dB SWT &0 = 2.431950000 GHz

20 Offpet 10(5 dB

10

) \

-80

Center 2.422 GH:z 4.5 MHz/ Span 45 MHz
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Antenna 0 Channel 2437MHz
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -12.59 dBm

Ref 20 dBm Att 40 dB SWT &0 s 2.4415%0000 GHz

20 Offget 1015 dB

10

N

70

-80

Center 2.437 GHz 4.5 MH=z/ Span 45 MH=z

Antenna 0 Channel 2452MHz
@ RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -12.45 dBm

Ref 20 dBm Att 40 dB SWT ©0 s 2.456150000 GHz

20 Cffpet 10(5 dB

10

B | |

70

-80

Center 2.452 GH=z 4.5 MH=z/ Span 45 MH=zZ
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Antenna 1 Channel 2422MHz

®

Ref 20 dBm

Application No.: ZJ00022277

EEW 100 kH=z
VBW 300 kH=z
SWI 60 =

Marker 1 [T1 ]
-12.91 dBm

Att 40 OB 2.426950000 GHz

20 Offpet 1015 dB

—10

He

T T P T e )

F-60

70

-80

Center 2.422 GH=z

Antenna 1 Channel 2437MHz

®

Ref 20 dBm

4.5 MHzZ/ Span 45 MH=z

RBW 100 kH=z
VEW 300 kHz
SWT 60 =

Marker 1 [T1 ]
-12.64 <dBm

Att 40 dB 2.441550000 GH=z

10

20 Offpet 10(5 dB

F-10

—-30 ’/
- 40—

-850

Center 2.437 GHz

4.5 MHz/ Span 45 MH=z
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Antenna 1 Channel 2452MHz

@ RBW 100 kHz Marker 1 [T1 ]
VBW 300 kH=z -12.46 dBm
Ref 20 dBm Att 40 dB SWT 60 = 2.456950000 GH=z
20 Offret 10({5 4B
10
== |,
L 10 1
F-20 f h"
- 30 J U 114
| —a0—4of *‘1\‘4‘
J
-0
|70
-80
Center 2.452 GH=z 4.5 MH=z/ Span 45 MHz
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APPENDIX A: PHOTOGRAPH OF THE TEST ARRANGEMENT

RSE Below 1GHz

FCCID R2U66ANWNWR




Report No.: EM201200596-1 Application No.: ZJ00022277 Page 132 of 136

FCCID R2U66ANWNWR



Report No.: EM201200596-1 Application No.: Z2J00022277 Page 133 of 136

APPENDIX B: PHOTOGRAPH OF THE EUT
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